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Bevelppment and Constiruction Materiaals Co. Egypt pliall M ga sl :g)-ﬂ-a.“ PR |
uality Controf L ra rete Comressi
Date: 22/01/2025
Client Name: Balaihp oy glhall o o800 A8 55

g F e Gl (o gy gy e gl g el e

Location: 5 ) gy A |
Project : Ai )
Element # 1234 b s
E_ampm Number | 1 2 3 0 0 B a
-’."}*pe of Cement Ordinary Portland Cement
Concrete Class 250 kp/cm2
Weight { gm ) 8165 | 8177 [ 8156 | 0 0 0
.';"amp.fe.ﬂenfsgr (Ton/M3) | 242 | 242 | 242 0 0 0
Sampling Date ] 251-"12,.-;2024
Testing Date 22701/2025
Age of Sample @ Test 28 Days
Sample Area 5q. Cm 225 225 225 0 ‘ 0
Compression Load { ke ) 770 780 7440 0 0 0
Compressive Strength { Kg/em2 ) | 349 353 335 1] TI

verage { Kg/cm2 ) 346 |
Percentage '1,33 Ll N

1- The Samples had been casted by the client's acknowledgement
2- The casting date hod beenwritten by the client’s acknowledgement
3= lrregular cube result willleig

-MF.LLI...—-:—J‘ e
_.:-'-M-h-l--u'.ﬂwiﬂ-ﬂm

3 A ARIOFANL ot A1 030 — 9 =
; sorih il mea® Lo i ot e 2 M pE e alC
T'EIFB"I: 2ot 202024T f 3 oM Y



DECDM 1-_3——-51-}.1

Development and Construction Materiaals Co, Epypt pliadl o g A padth i) guanalh 45 500
uali trol La tory Concrete Co ssion
Date: 01/01 /2025

Client Name: B_feadll g Y gliall | o gH0l) A5 L1
Location: “&uﬁﬁiﬁm I;_.ﬁ_ﬁl N g P 3
Project : FREO])

Element 23+900, N 23+800 Lo e, o g
!;r:rmpie Number | 1 Er . 3 ] 0 1 0
Type of Cement Ordinary Portland Cement
Concrete Class i 250 kgfcm?2

Weight { gm ) 8165 | 8177 | 8156 | 0 o | o
Sample Denisty {Ton/M3 ) | 242 | 242 2_,42 L 0o o | 0 I
TF_ﬂ_mpHng Date 25/12/2024

Testing Date 01/01/2025

;;E_;f Sample @ Test 7 Days

Sample Area Sq, Cm 225 | 225 | 225 | o© 0 0
Et_impresxfun Load { kn ) - 460 450 i dal ( 0
Compressive Strengieh { ffs;:.’ﬂ"?,f Eﬂﬂ_] 204 208 0 B 0 0
f_vemge { Kgicm2 ) 207
'IFEFEEHHTEE 0,83 %

| Zl Es,{;mugmcasmd by the client's acknowledgement

written hy the gifent’s geknowledgement

3- frregular

nored /H

Head oRice & iy § gl T2y el 1 A
AL Obouar Gk - sl e o it Silinli

Tod ; S6104304 - 9 Fax ;46103301 AGTOIF0E 78 45101 = 95 &
Alex  Marghem km 33 Dezort Fpad el B O e Rl TR A
TelFix - 2020242/ 3 INEO4T F 2 sth B



DECOM

Development and Constructien Materiaals e, Egypt

pI—S24

BLLY 2 g daadTh Ay peaall AL 00

Concrete Compression Tests Report

Client Name:
Location:

Dake :

21/01/2025

8ol p oo aliall o B0 A4S L0
ALl | gl g F g gt it Do e B e el g LR St

%ﬂiﬂ!
Project : il
Element 23+800, 23 +600 dhas ta, i g
Sample Number £ = 3 0 0 0
l'f}»pe of Cement ﬁﬂ‘rd!ﬁm]r Portland Cement
fum:rg_te_ Class _ 250 kg/m3 |
Weight { gm ) 8215 | 8241 | 8217 | 0 0 0
Sample Denisty (Ton/M3) | 2,43 | 2,44 | 2,43 0 B 0 0 i
Sampling Date 24f 12,:"2{!24
Testing r:rme- 21/01/2025
ﬂge of Sample @ Test 28 Days
Sample Area Sq. Cm 225 | 225 | 225 | o 0
Compression Load ( kn ) 700 740 | 715 0 0 4]
Compressive Strength ( Kgfom2 ) | 317 335 324 0 0
Average [ Kg/omz ) 325
Percentage 1,30 9%

1- The Samples hod been casted by the client's acknowledgement

2- The casting date had beenwritten by the client's acknowledgement

&E“‘HE
/“{j:f

6101304 1 Latti qamum Sgia
ol A et B 1] 8 e g e e
20202420 % =i 5




DECOM o il

Deévelopment and Construetion Materiaals Co, Egypt pLiahl a) g Raadll g penalh 48 50
Concrete Compression Tests Report

Date: 31/12/2024

Client Name: Bhacll g Sy gliall o gBi) A 55

Location: el el ol Mm‘%ﬂﬂa____ S
Project : e S|

Element 23+800, N 23+600 thaa e, esn g
Ei.rmpfe Number 1 2 3 0 ] 0
T'ype of Cement ' Ordinary Portland Cement
.LE_nncrete E;ass E - 250 kg_fma [
Weight { gm ] [ @215 [ 8241 [ 8217 o 0 0 |
Sample Denisty (Torym3) | 243 | 244 | 243 | o 0 o |
I_S‘ampﬁng .Dnm_z 24/12/2024
|Testing Date 31/12/2024
"ﬂge of Sample @ Test - 7 Days

Sample Area 5q. Cm | 225 | 225 | 225 | @ 0 0
Compression Load ( kn ) 450 470 i 430 i 0 i

Compressive Strength [ Kg/fom2 ) || 204 213 r 195 0 j 0 0
;*erage ( Kg/cmé } 204 ]

..F"-ETCEI'I tage 0,82 0 =

1- The Samples had been casted by the client's acknowledgement
2- The casting dote had beenwiidt®n by the client's ur:knaw.l'edgemﬁg Y “a.?\

he ignored ;
L 1."'-.:

T:smd&dgi o & *L‘”

L Alient Shgnator g f'j
kfbfﬁ.&.lﬁg lb;‘

'—'-“!-"JFJF_I.J'"!TJ"J-‘.I-‘J
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20202427 7 it
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DECOM "

Development and Construction Materiaals Co, Egypl el ol e doadi] Ay ) 48 20

Quality Control Laboratory Concrete Comression
Date: 20/01/2025
Client Name: Eolanl g o glBal] o350 A8 3

Lacatians MMW&M&M
Project : FEO]

Element 23+600, M23+ 400 Abse pe, ox s gai
_.S‘umpl;e Number 1 | 2 3 0 0 0
Type of Cement Ordinary Portland Cement
Concrete Class 250 kg/m3

Weight { gm ) B245 || 8253 | B226 ] 0 0
Sample Denisty {(Ton/M3 ) | 244 || 2,45 | 2,44 i 0 0
Sampling LDIE 23/12/2024

ITﬂsting Date 20/01,/2025

Age {;f Sample @ Test 28 Days

Sample Area 5q. Cm 225 225 | 225 0 1] 0
Compression Load [ kn } 715 760 700 0 ] 0
Compressive Strength [Kgrem2} | 324 | 344 || 317 0 i 0
Average ( Kg/fem2 ) 328

Percentage 1,31 %

1- The Samples had been casted by the client's acknowledgement
2- The casting date had beenwritten by the client’s acknowledgement

il

3= Irregulur cube result wilk#e ignored = '13‘?’45-.,

Tosted by: | c“ H
cnSHILY )
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ik R = TR i
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Pewelopment and Construction Materiaals Co. Egypt g LUl 3l g daalsh dy punal] 45 50

Quality Control Laboratory Concrete Comression
Date : 30/12/2024

Client Name: 3 Aadll y Y gliall o 4BT0) A8 5

Location: e Ed iﬁﬂ.\l.‘i’l‘ =
Project: 413

Element +6 23+ Aliny v, on i gid
Sample Number ERE 3 0 0 0
Type af € EI;TEHI | Ordinary Portland Cement

Concrete Class ' 250 kg/m3

Weight ( gm ) 8245 _E_y 8226 | 0 0 0
Sample Denisty (Ton/M3) | 2,44 | 245 | 244 o | o 0
sampling Date 23/12/2024

Testing Date 3n;1§ /2024

Age of Sumple @ T;s.t 7 Days

| Sample Area S5q. Cm 225 AI- 225 225 0 0 0
Compression Lood { kn } 450 455 440 0 0 0
;mpmﬂl’h‘e Strength ( Kgfem2 ) Ep 4F 206 199:§ 0 0| _n—_
:*herﬂge [.'_ Kg/em2 } 203 =
LFErcenm_r;E“ 081 % -

1- The Samples had been casted by the client's acknowledgement
2- The casting date had beepwritten by the client's achknowledgement

2l 1:::.::5}&.,?\
ﬂ{;:tﬁ
L

F-drregulor cube result will be g
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DECOM S
Development and Construction Materiasls Co. Egypt eLisl) ) ga Agalll Ay ymal) 45 W1
it /L atory Cgncret ressi
Date: 19/01 /2025

Client Name: Blnill g o ylall g gR3N &S 3

L - _w%@&w&
Project: aid )

Element 234400, N 235300 Lhas e, in pii
Er'i.rmpfe Number 1 2 3 0 0 0
Type of Cement frdinary Portland Cement

Concrete Class 250 kg/cm2 ‘
Weight [ gm ) 8233 | 8275 | 8301 | O o [ o
Sample Denisty (Ton/M3) | 2,44 | 245 | 246 | 0 0 0
Sampling Date 22/12/2024

Testing Date 19701 /2025 =
Age of Sample @ Test 28 Days

Sample Area Sq. Cm 225 | 225 | 225 | o o | o
Compression Load [ kn ) 700 715 7410 o 0 0
E'm;:lprn:sﬂve S.nwngrl‘z { Kg/emd ) 317 324 335 0| 0 0
Average [ Kg/fem2 ) ] :;ES |
|Percentage - 1,30 % B

1- The Samples had been casted by the client's acknowledgement

2- The casting date had beenwritten by the client's acknowledgement

e (gnored . ::aml‘ﬁ

Tastud I:-Iii-'_‘ﬁ::*%
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DECOM a5

Developmant and Construction Materissls Co. Egypt el 3 ga Aadid Ay pemal) A5 050
Quglity Control Laborgtory Concrete Comiression
Date : 29/12 /2024

Client Name: Bkadlts 9 ylhall o ROl A5 L

Location: il et pd papts o mi‘f’hb e ale o il
Project : FREOM]

Element 23+ 23+ b

E:rmp!e Number 1 2 3 | 0 0 0 i
Type of Cement Ordinary Portland Cement

EHEFELE‘ Class 250 kg/fcm2

Weight { gm ) 8233 | 8275 (8301 | o | o 0
Sample Denisty (Ton/M3) | 244 | 245 | 246 0 0 0 |
}T:mpﬁng Date | 22/12/2024

Testing Date 29/12/2024

Age of Sample @ Test 7 Days

Sample Area Sg. Cm 225 | 225 [ 225 | o | o | o h
Compression Load ( kn ) 460 450 485 0 0 0
Compressive Strength { Kg/omz) | 208 | 204 220 0 0 1]
Average [ Kg/cm2 ) 211
‘PE'.ITEHIHSE 0,84 4

1- The Samples had been casted by the client’s acknowledgement

2- The casting date had beenwritten by the client's acknowledgement

e A3,
ﬁeﬁ’rzﬂbrt {ﬂ ﬂﬁq'*a
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DECOM ot

Development and Constraction Materiaals Co. Egypt L) 21 g Aalil Ay puaall 45 Wk
vality Control ratl crete 551
Date : 19/01 /2025

Client Name: B jladll y oy glhall o 4800 45 L5
Location: b S Fagte et el .-Lﬁﬂ_a.!&* byl inen il Liee
Project: diddl

Element 235300, 2346200 dhans b, s pa gl
Sample Number 1 1 2 3 o | o | o
Type of Cement Ordinary Portland Cement
Concrete E’f;zss 250 kg/m3

Weight { gm ) 8201 | 8195 iﬁns o0 | o 0
Sample Denisty (Ton/M3) | 243 | 243 | 244 | o 0 0
};mpfing Date - 22 1272024

Testing Date 19/01,/2025

Age of Sample @ Test 28 Days

Sﬂ'mp.l'{:fﬂrﬂﬂ 5q. Cm 2Z5 225 225 0 JE o 0
Compression Load {(kn ) 760 | 725 710 0 0 0
iCﬂMprersivE Steength { Kg/fcm2 } 34_4 328 32z | 0 0 ] a
Average { Kg/cm2 ) B 331

i_’ﬂf’::e‘nmge | 1,33 oy

1- The Samples had been casted by the client's acknowledgement

#- The casting date had beenwritten by the client's acknowledgement

B e T #
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DECOM

Development and Comstraction Materiaals Co. Epypt

fng___.ﬁ:\.‘l

pliall 3 g Aralal Ay yuaali 48 L5

Contr rator crete sion
Date: 29/12/2024

Client Name: B laali g o gliall o gial A5 L2
Lo ﬁ'mﬂwwﬁ
Project: A
Element 234300, M 234200 Ahas G, oo ga i
Sample Number 1 | 2 I 3 ] 0 ﬂ-
Type of Cement Ordinary Portland Cement
| Concrete Cf-crs.-_: 250 kg/m3
Weight { gim ] 8201 8195 | 8245 | 0 0 0
Sample Denisty (Ton/M3) | 243 | 2,43 ] 244 | o o | o
Sampling Date 22/12/2024
Testing Date 29/12/2024
a,igﬁ uf SHIH;fE @ Test 7 Days
Sample Area Sq. Cm 225 | 225 | 225 0 0
Compression Load [ ki) 470 | 480 | 455 [ o | o 0
Compressive Sirength fﬂ:g:"r:mz ] 213 217 206 i i o | o
Average [ Ky/cm2 ) 212
Percentage 0,85 %

1- The Samples had been casted by the client’s acknowledgement

2. The casting dote had beenwritten by the client's ocknowledgement

3+ frregular cube result will be [grnored

?’L

Head oifice & Sales 3 *""."'
Temi ; 4B104304 450 Fm: 1|:|'rm1
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TelFax : 2090247 1 3
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Develppment and Constroctian Matorlaals Co, Egypl plgdl g dpadi) 4y jaal] AS 50

fafi ra oncr amression

Date : 18/01/2025

Client Name: 3 fadlly oo gBall g gEN A% 5
Location: Sl gyl gl Py i a1 o gl M_n_ﬁr.é-'- wpll by el dgher
Project: 415l
Element 2342008234100 dhas fa pnip gl
Sample Number 1 | 2 3 0 0 0
Type of Cement -‘.'}rdr'nar_p_ Portland Cement
Concrete Class 250 kg/cm2 |
Weight ( gm ) 8135 | 8104 | 8101 | D 0 0
Sample Denisty (Ton/M3] | 2,41 | 240 - 240 i) 0 | 0
Sampling I?;r-te' 21/12 /2024
Testing Date 18/01/2025 )
_-'l-gfe of Sample @ Te.s:'r 2B Days
Sample Area 5q. Cm | 225 225 225 j ] 0 0
Compression Lml:d ( kn ) 760 | 7I5 | 730 0o q 0 0
jcumpm.w-éa strength (Kg/emz) | 344 | 328 | 331 | 0 o 0
Average { Kg/em2 ) 334
Percentage N 1,34 oy

1- The Samples had been casted by the client’s acknowledgement
‘2= The casting date had beenwritten by the client’s ocknowledgement

3-Irregular cube result willdi@ ignored BT rr:ﬁ?l;‘;.ﬁ-'._
L ...:: l.-.'
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Bevelopinent and Construction Matoriaals Co. Epypt Pl A) ge Apadi] Ay gl 48 udil)

Quality Control Laborgtory Congrete Comression
Date: 28/12/2024

Client Name: Bl g o glBall o gl 4S50
Location: R wawﬁﬁ
Project aidouth
Element 1+ 123+ dbai
sample Number 1 2 3 0 o | o |
erT}*pE af Cement J Grdinary Pﬂrﬂund Cement
Cancrete Class 250 kpg/cm2
Weight [ gm ) 8135 | 8104 | 8101 | 0 0 0
Sample Denisty [Ton/M3) | 241 | 2,40 | 2,40 0 a | 0
Sampling Date 21/12/2024 |
Testing Date 28/12/2024 |
Age of Sample @ Test 7 Days
Sample Area Sq. Cm 225 | 225 | 225 | o | o 0
Compression Load (kn) | 460 | 450 | 435 | o 0 | o
[Compressive Strength { Kgfom2 ) 208 | 204 197 | 0 o | 0
Average { Kg/om2 ) 203 N
Percentage 0,81 % 1
T The Samples had been casted by the client’s acknowledgement
2 The costing date had beenwritten by the client’s acknowledgement proes
3- Irregular cube result will be igno e
egular cube re . t will be ignored l ~ gﬂ(; ?“’\
S84y » B
) ‘f"’iiﬂéﬁ%;“? /
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DECOM e

Development nnd Construction Materisals Co. Egypt pliall 3h ga dgalil A el 45 Jill
lity Control Labora Concrete 55§
Date: 18/01/2025
Client Name: B sl g oY flial) g ol A% 10
Location: Al g Paule febs fs_g_iuﬁ R
Project: sl
Element 23+ 23+ oy
Sam ple Numhber 1 2 3 0 0 0
Type of Cement Ordinary Portland Cement )
f;:JHﬂTEEE Class 250 hp/focm2
Weight { gm ) 8245 | 8233 [ 8295 | o | o 0
[Sample Denisty (Ton/M3 ) | 244 i 2,44 | 2,46 0 0 0
SEmplfng Date 21/12/2024
Testing Date 18/01 /2025
Age of Sample @ Test | 28 Days
Sample Area Sg. Cm 225 | 225 | 225 | o 0 0
Compression Load ( kn } 760 | 740 725 0 0 4]
Compressive Strength { Kgfem2 ) | 344 335 328 0 0
Average [ Kg/cm2 ) 336
Percentage | 1,34 9

1- The Samples had been casted by the client's acknowledgement
2- The casting date had beenwritten by the client's ackn crur.ra-:igemuznt

4,,-" ignored / f"“:‘ﬂ:‘E;E l"'h&.
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DECOM p— 521

Developmcnt and Construction Materiaals Co. Egypt el g ga dialil &y pmall A8 50

Quality Control Laboratory Concrete Comression

Date: 2B/12/2024

Client Name: Boladli g o dRall g 0N 4K 3

bkt %ﬂ@m&mﬁﬂﬁﬂe@u}:&
Project : AL

Element 2341005234000 thas e yn g
Sample Number 1 | 2 3 0 0 0
Type of Cement Ordinary Portland Cement

E:mcrﬂte Class 250 kgfem2

Weight { gm } B245 | 8233 || 8295 0 D | o0
Sample Denisty (Ton/M2) | 244 | 244 | 246 | 0 ] 0
Sampling Date 2171272024

Testing Dﬂteu 28/12/2024

ﬂge of Sample @ Test | 7 Days y
Sample Area Sq. Cm 225 225 225 0 0 0
Compression Load (kn) | 460 | 425 450 0 0 0
Compressive strength (Ky/emz) | 208 | 193 | 204 | o | o | o0
Average { Kg/em2 ) 202

;’erfent{:rge . 0,81 %4

1- The Samples had been casted by the client's acknowledgement

-:r"""_--h-
I-I-I"I: -lls_"l;
& ol

2« The casting date hod beenwritten by the client’s acknowledgemeit-
3- Irregular cube nz:.xiﬂ_!mf be ignored /

|I Tested b

Y %} (1
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Development and Construction Materiaals Co, Egypt el 9 ga Al Ay punall A5 30
ality Control Laboragtor ner omression
Date : 17/01/2025

Client Name: B laall g o Rl g $800 A8 W3

Location: Al okl 4t o S el sl sl e
Project TRER|

Element 234000, N 223900 Lhas o s pa i
Sample Number 1 2 3 | o o | o
Type of Cement Ordinary Portland Cement

Concrete Class 250 kg/em2

Weight ( gm ) 8283 | 8310 | B275 | 0 0 0 |
E?mpie Denisty (Ton/M3) | 245 | 246 | 245 0 a | o |
Sampling Date 20/12/2024

Testing Date 17/01/2025

Age of Sample @ Test 28 Days ]
|sample Area Sq. ¢m | 225 | 225 | 225 | o 0 0
Compression Load ( kn ) 770 | 750 | 710 0 ]

Compressive Strength { Kyfem? ) 349 340 322 (1] 0 0
Average ( Kg/cm2 ) 337

-Pﬂrrentnge 1,35 44 ]

1- The Samples had been casted by the client’s acknowledgement
2- The casting dote had beenwritten by the client’s acknowledgement

e lgnored ,:.irp.,---:-é':hi la,
Tested hﬁ! {:‘ N %

ﬂ{ntﬁ-‘ﬂm‘i‘m £ ‘Fj i

_-.-J 1_._!.1_-”551;'
B 46101301 u-ﬂ-‘lrrf-mauq .y P
ﬁ i gl g 0 K s e g 2 b R bt
PORGE4E ;3 ol U

F- Irregular cube resultu




DECOM oo S

Revelopmont and Canstruction Materiaals Co. Egypt FLialh ab g Agadil Ay pucall A5 500
lity Control orato e ressio
Date : 27/12/2024
Client Name: Bl p o gliall o o830 &S i
bestiaii Mwﬁﬂmw
Project : Adal
Element 233000, MZ2+900 Lhna e, e sa gl
|Sample Number 1 2 | 3 o | o | o
Type af Cement Ordinary Portland Cement i
Concrete Class :.'-:5{1' kg/fcm2
Weight ( gm ) g283 | 8310 8275 | o | o
_._Fumplﬂ Denisty (Ton/M3) | 2,45 | 2,46 | 2,45 0 0 i ¥
Sampling Date 20/12/2024 |
|Testing Date —Jl 2771272024
Age of Sample @ Test 7 Days |
Sample Area Sg. Cm 225 | 225 || 225 0 0 b |
Compression Load [ kn } 450 460 | 430 _ 0 0 0
Compressive strength (Kg/em2) | 204 | 208 | 195 | o | o | o
Average { Kg/fcm2 ) . 202
Percentage { 0,81 % |
1- The Samples had been casted by the client's acknowledgement
2- The vasting date had beenwritt€phy the client's acknowledgemen ;
F-drregu e E 1 d;fi"’“;jﬂéﬁgmh
Togted L N 1
r\ ﬁ {:ltem iiniﬁ:‘nm
st affice gmm T = myﬁﬁg\"fﬁ
vppcidis 47w AR O “"i‘f"*“*“‘“
Al : Marghem ke 23 Opsert Road ] el B it e gl 2 o B g

TalFay - 030242 3 ZATO242 74 atld B




DECOM B g—541

Development and Construction Materiails Co. Epypt pLih ) g doadsh Ay paad) 45 20
lity Control Laborator crete Comression
Date : 17/01/2025

Client Name: 3 padlly o fhall 5 o8 AS 3

Location: Sl oyl ol € 3t L (0t i é@“‘k&ﬁﬂi‘t—“—l e £ b
Project : Al

Element 224900, K 22+800 ibas e, e g0
_iu_mp!e Number I 1 2 3 | 0 1 a i| ﬂ—:
F}rpe of Cement | Ordinary Portland Cement |
E}ncreﬂe Class 250 kg/cm2

Weight { gm ) 8255 || 8270 | 8215 0 0 0
Sample Denisty (Ton/M3 ) | 2,45 | 2,45 | Zﬁa; 0 ] 0 !
Sampling Date 20/12/2024

Tl'";j't.fng Date 1740172025 ]
Age of Sample @ Test | 28 Days

Sample Area 5q. Cm | 225 | 2235 225 0 ] 0 |
Compression Load { kn} 720 | 715 | 700 0 0 0
Compressive Strength { Kgfem2 ) 326 324 317 4] 0 0
Average [ K_g,-:{;r.? J 322

Percentage 1,29 04 -

1-The Samples had been casted by the client's acknowledgement

2. The casting date had beenwritten by the client’s ﬂcknuwreﬂgymenwi..ﬁs
o vl ]
- {rregular cube result willbe ignored r zzjﬂ“" 0 ;,.. ““"v

T u;r,grl by e
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DECDM P‘}——Jg-'l

Pevelopmant and Construction Materinals Co. Egype eliah o en Lpalil Ay pamall A 50

Quality Control Laboratory Concrete Comression

Date: 27/12/2024

Client Name: B_jladly y N gliall o GBS0 A8 D
Location: e e ‘Iﬂ;wﬁﬂl o fu il i S
Project ; FEEOM)
Element +90 2+800 dbaa
|Eiri-r_l'lll'vsz :"-fumbw _ 1 Z 3 0 | o 0
;I}-pe af Cement Ordinary Portland Cement
Concrete E.'c‘.'ss 250 kg/cm2
Weight { gm ) 8255 | 8270 | 8215 | 0 | o 0
Sample Denisty {Ton/M3 ) ‘ 245 | 245 | 2,43 0 0 0
Sampling Date 20/12/2024 j
}-Eiting Date ET;‘IEIEEE’I*I
-L:gt? of Sample @ Test - _-.-' Days
Sample Area Sq. Cm 225 | 225 | 225 0 0 | @
Eumprassfﬂn Load { kn ) 450 460 470 0 0 0
\compressive Strength (Kgfemz) | 204 | 208 | 213 | o 0 0
Average { Kg/im2 } 208

0,83 94

JI__._.—- I_..I::.I'l" -

r I'

4 Fested h'_'.-'

.-_.c

% ﬂan‘nlﬁlgnn_tﬂﬁz

4|-,uh-..h- Jﬁlip...uhim.n
£5101507 1 4 3A1T1304 52
e : Marghem km 23 Onsert Road il S e fe B B ey Tyl
TelFax : 2020242 ) 3 z TOROMLGE F 3 o0 b
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DEEUM PJ———S.I._J

Development ang Construction Matoriaals Co, Egypt PR 3 g dattl Ay el &5 E0)
ali antrol La (4 refe Co 5
Date: 16,/01/2025

Client Name: B Aadl 5 o2y gliall (g 8% 45 05

Liciton: Mﬂﬂ,&iﬂaﬁuﬂm@&w-&!ﬁ
Project : Aal)

Element 224 + 700 Ahae
_Famp-'e Number 1 2 = 3 0 0 | ]
Type of Cement | Oredinary Portland Cement
Concrete Class 250 kg/cm2 )
Weight [ gm ) 8305 | 8245 | 8221 “ o | o 0
Sample Denisty (Ton/M3) | 2,46 | 244 | 244 | 0 0 0
Sampling Date 19/12/2024 |

Testing Date 16/01/2025 B
Age of Sample @ Test 28 Days | — |
Sample Area Sg. m 225 | 225 225 [ o [ o | o |
Compression Load [ kn ) 760 | 740 | 700 | 0 0 0

drnpressive Strengeh [ Kgfomz ) 344 335 M 317 "ﬂ I l} = 0
Average { Kg/cm2 ) 332 N
Percentage 1.33 %

1- The Samples had been casted by the client's acknowledgement
2- The casting date had beenwritten by the client's acknowledgement

2- lrregular cube result will be ignored . ""T__ '_:'J' r':;‘“ o
A = i
gpntrol o T isd by = %‘%‘
oM =
- ' CHghrsignatuns
I' 'Ilﬂi_.-- '.I:L -ﬂ I"'F-I%E.:l.-.'l "
o ;

: E ABLATIDL r otld AR E04 — 92 S
Blirx : Blorg e e gt el g ] s e P 0w et T
TaiFas - 20207 DOROZAL [ 3 st L




DECOM a5

Development and Consteuction Matcriaals Co. Egypt B M g AraTil Ay peaall A5 LN

ualit trol Labor crefe Comression

Date : 26/12,/2024

Client Name: 3ty o Rl | gEAN AX L5
Lo yﬂ%ﬂ%ﬂlwﬁ
Project : Al
Element 2Z+BO0 N 224700 Lhna e e sa gl
E;mp.l'e Number 1 2 3 3 ﬂ Q) i Q
H'T_',rpr-: of Cement {Ordinary Portland Cement
Eﬂﬁcrete Class 250 kgfem
Weight ( gm } 8305 | 8245 | 8221 | 0 0o | o
Sample Denisty (Ton/M3) | 246 | 244 | 244 | o | o | o
Sampling Date 19/12/2024
|Testing D:m:e 26/12/2024 i
ﬂge af Sample (@ Test - 7 Days
"Sampfem_‘_f:u Sg. Cm 225 | 225 || 225 0 0 0
CompressionLoad (kn) | 450 | 470 | 480 | o© 0 '
Compressive Strengeh (Kg/emz) | 204 | 213 | 217 | o | o 0
lAverage ( Kg/cm2 ) - 211
_LercEfltﬂye —f 0,85 44 j

gldamﬂtemhﬂﬂ.‘.heen casted by the client’s acknowledgement

ﬁgﬁe&%mfﬁm by the client's uckna u.r.redgcemenr;

.
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DECOM ek

Development and Consiruetion Muterisals Co, Fgypt BLd) 3] g doalil Ay pueal) 48 L0
ualit trol Laborator crete Com i
Date: 16,/01/2025

Client Name: bl g o yRall ¢ GRS A5 8
Location: el L -Mwl ) izlem el &
Project: Addll
Element 224700, M22+600 Ahns e, oo sa g
Sample Number 1 2 | 3 0 0 0 |
Type of Cement Ordinary Portland Cement i
{‘.‘_-::mcrete Class 250 kg/fcm2 7
Weight (gm) 8244 | 8271 | 8195 | © o | o
Sample Denisty (Ton/m3) | 2,84 | 245 | 243 | o© 0o | o
Sampling Date 19/12/2024
Testing Date 16/01,/2025
Age of Smmple @ Test _ 28 Days
E}mpfe Area 5q. Cm 225 225 225 ] 0 0
Compressian Load [ kn ) 780 750 v 765 0 0 0
Cangressive Strangth [ Kgfem2) | 353 | 340 | 347 1 o 0 o |

verage ( Kgfcm2 ) 347 N
Percen tag;' 1,39 %

1- The Samples had been casted by the client’s acknowledgement
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DECOM p p—S0

Dovelepment aind Construction Materbaals Co. Egypt eldall 2 pa A padi] iy gnall ag Ll

Qugality Control Laboratory Concrete Comression

Date: 26/12/2024

Client Name: B_jloilh g o gliall o gidl 4% L5

Location: e B e‘Lﬁﬂ,nLﬁ I Lipian t1d A
Project : Aldl)

Element +700 +600 Lbas
|Sampte Number it | 5] 3 0 o | o |
'_Type of Cement Ordinary Portland Cement

Concrete Class 250 kg/cm2

Weight (g gzaq | 8271 [ sros|] o | o 0
Sampfﬂ ﬂams!.}r (Ton/M3) | 244 | 245 | 2,43 o | o i
Sumpling Date 19/12/2024

Testing Date 26/12/2024 {
Age of Sample @ Test 7 Days

Sample Area $q. Cm 225 | 225 [ 225 | o | o
|Compression Load ( kn ) 440 | 425 470 0 0 | O
Compressive swengih (Kgrmz) | 199 | 193 | 213 | o 0 0
Average [ Kg/cm2 ) 202

Percentage - (0,81 %

2n By the client's acknowledgement

be ignored ,v":,;_;s:':! "*H""i*- N"'“

I|-- T'-T-,Et'?d h} EI'- l'll

% clfehi::ai!éhﬂi}_‘ 2 {
F

Fieal oilice 450108 Depagtmant = LA P
AL Onout @ity - indust Mea — e U Ay ol L
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DECOM p gt
Develapmont and Constructinn Materianls Co. Exypt Pl 8 g Agaist Ay pumall A8 30
fi ntrol Laborato ncr S8i
Date: 15/01/2025
Client Name: 5ty o glhal] g pih) A W3
Location: el il 19 e Coh m&wl Bl Bl $ e
Project : ASaul
Element 224600, 22+500 e os g 53 gl
Sample Number 1 | 2 3 | o 0 0
Type of Cement Ordinary Portland Cement
E‘.’;r:!ﬂl"ete Class ) 250 I{gf::mnz
Weight ( gm 8351 (8341 | 82z98 | o | o o
Sample Denisty (Ton/M3) | 247 | 247 | 246 | o 0 0
?F;mp!mg Date 18/12/2024
Testing Date 15/01/2025
Age of Sample @ Test 28 Days
Sample Area 5q. Crn 225 225 J 225 ¥ 0 0
Compression Load [ k;;} 760 | 740 ?“2 5 0 1] 0o |
Compressive Strength { Kg/em2 ) 344 335 328 &3 0 0 W) |
Average ( Kg/cm2 ) | 336
(Percentage | 1.34 %
- 1- The Samples had been casted by the client’s acknowledgement
2- The casting dote had beenwritten by the client's acknowledgement
3- Irregular cube resulggvill be ignored _J.:E"h
onteol F;:(’Eiﬁ ;i
: J_,, Elin it rSlEQBtunf"!
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DECOM A f—td

revelapment anid Construction Materiaals Co. Egypt ehisil 3 ga Auall) 4y paalt 48 p20)

Guality Control Laboratory Concrete Comression
Date : 25/12 /2024

Client Name; 3 kel p o il g5 9850 A8

Location: Akl i I e £ Bl
5 60 i

Project : FRtW]

Element 22+600, N 224500 dhas e, i pa gl

Sample Number 1 2 | 3 o | o 0|

Type of Cement Ordinary Fﬂ'.rﬂﬂi'ld Cement

Concrete Class 250 kg/em2

Weight {gm) 8351 | 8341 | 8298 | o o | o |

Sample Denisty (Ton/M3) | 247 | 247 | 246 | 0 | 0 0

Smpling Bate 18/12/2024 N

Testing Date 25/12/2024

Age of Sample @ Test 7 Days

Sample Area Sq. Cm 225 | 225 | 225 | o 0 o |

Compression Load (kn) | 430 | 450 | 445 | o 0 0|

Campressive Strength (Kg/em2) | 195 | 204 | 202 | 0 0

Average ( Kg/emz ) 200

Per:‘::?nmgrz 0,80 9% i

bggnwritten by the client's m:knnmredgemem

T ignored f,q;:;:ﬁﬂ?.“ -
estelitly,

nerol T
" e t:hﬁ:iéﬁfmlﬁtu?-r

ad oHico & Sales Dagarlrnent = ;
Cboor City - [Adust Anag _._....q -LuJ.i ,_,1_,w-.,r.|_..=.u kil

Tel : 48101304 = & Fax ; 46101301 46101301 S AG10E3H 9 S
Afax : Morgha km 23 Sesedt Road el g S s gk B i
TelFax ; 2020242 1 Wjuﬂ__l_"ya POLOTAR A galE 2
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DECOM O
Develapment pnd Construction Materfasls o Egypt pLA 5 ga Apadil &y puaall ﬁ.j_l;.i'l_l
ualit trol Laborator crete Comressio
Date : 15/01/2025
Client Name: B ladilh g O glaall o plil A% L5
0 o LRl |t gl ey i ks i g gl | Sl ekl dclas
ocation: o - 5 G0

Project : KR

Element 224500, N 22+400 Lhsa

Sample Number : 1 2 3 0 0 0 ]
Type of Cement | Ordinary Portland Cement

Concrete Class l 250 kg/cm?

Weight ( gm } 8300 | 8278 | 8291 0 ]
Sample Denisty (Ton/M3 ) | 2,46 245 2,46 i} 1] 1
Sampling Date 1871272024

Testing Date 15701/2025

Age of Sample @ Test 28 Days

Sample Area 5q. Cm 225 225 || 225 o 4] ¥
Compression Load { kn ) 730 750 710 0 0 0
Compressive Strength { Kg/em2 ) 331 | 340 | 322 ] ] 0
Average [ Kg/fcm2 ) 331
(Percentage | 1.32 %

1- The Samples had been msted' heThe client's acknowl g

2- The casting deate had hemw Ty the client's tcknowl r.:lhT h-.‘?'

- frregular cube result will igFignorved i ""r‘ b T gt

f I'.l __':_!T%E"_I:!ﬂlg; T 4
. M "._".. rﬂﬁi'l?ﬂ&h%é_@&tum I

TE-IFH;L: 23024

AEIUIF0L L A5 THII0E = 95
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DECUM ?HJ

Development and Canstroction Materisats Co. Egypt Uil 3 g Aaalil &y pasal) 48 00
uality Control Laborat oncrete Comression
Date : 25/12/2024

Client Name: 8 il y i gliall o 4210 hﬁ

Location: u_ﬂﬂlwww hpaoehlil Al
Project : -Ll:l-n.-d1

Element 224500, 224400 thas o) o i g
_l Sample Number - 1 1 | 2 3 0 4} 0 |
Type of Cement Ordinary Portland Cement

_Cunffete Class 250 kg/em2 4

Weight (gm ) 8300 | 8278 [ 8291 o [ o 0
Sample Denisty (Ton/M3) | 246 | 245 [ 246 | 0 | o | o
|Sampling Date 18/12 /2024

Testing Date | 25/12/2024 |
Age of Sample @ Test 7 Days | B
Sample Area 5q. Crm 225 | z25 | z25 | o o | o |
Compression Load (kn} || 460 480 470 b 0 0
.'—E;I.'-'_mpJ"E‘H'I‘I-'IE' Strength { Kg/em2) | 208 | 217 § 213 | O 0 0
Average { Kg/om?2 ) 213

Percentage 0,85 %

1- The. -@%‘35; Eﬂ(pgm casted by the client's acknowledgement

2- The casting dale Had-heey O ten by the client's ucknnwredgrgmfn'r"..‘."t.ﬁ h.h_‘
3- Irregular Lu' 2 .uc ignored ',4'" L ‘
trol f 'I'l:sl:ll.:i'

k= a@mf'ﬁgf

AL Dby Citp? Wid st Aeg

Tel ; 46101304 — 8 Fax - AB10130 46107301 ; 0 4E101304 = 9= =
Alex: Bidrghem km 23 Descrt Road Bl g B g gy 2 b - T
TelFat : 202024213 2020242 /3 U8

e o
o



DECOM R s

Development and Consteaction Materiaals Co, Egypt L) Mg Aualsl g sl A8 L3
uality Co ratory Concrete Com ion
Date: 14/01/2025

Client Name: B lanll s o gBall g plil1 A5 5

Locition: M%AM Jabie ehbib dhic
Project: !

Element 224400, N 22+300 bias o sn gl
_Sﬂmpfe Number i | 2 3 o | o 4]
I__'ipe: of Cement Ordinary Portland Cement

Concrete Class 250 kgfcmz_

Weight { gm } 2133 | B145 | 8122 C | 0 ]
Sample Denisty (Ton/M3 ) L 241 | 241 | 241 0 0 IJ_‘_
Sampling Date 17/12/2024

Testing Date 14/01/72025 N
|Age of Sample @ Test 28 Days . ]
Sample Area Sq. Cm 225 | 225 | 225 | o 0o | o |
_ Er:rmpressmnl Load { kn ) 760 740 715 0 0

Compressive Strengtli (Kg/emz) | 344 | 335 | 324 | o o | o
Average [ Kg/em2 ) 334

fﬂrrenrﬂgre 1,34 %

1- The Samples had been casted by the client’s acknowledgement
2= The casting date hod beenwritten by the client’s ucknowledgement
3-Irregular culre result wdlbe ignored ,ﬂ""'m- '-.Ti...':,
" l'1-""=. 4 ‘\
~"Teg h}{*

1

L*CJ,L@& Gty )
ey AL
-_._,_.w:ﬂ%u-w.ﬂ.ﬂﬂ

FLTE CPITIRE T B B Ut

ABLOTIN 1 oS0 FBTOTADE = UL s

b gl g Y ey o e s Ryl
200242 § 4 =565
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Dyvelopment and Canstruction Materiaals Co. Egypt el 5l pa daattl Ay punal) A5 W50

Cuali orator cr L e

Date: 24/12/2024

Client Name: 5 ladli g o plRall g RS RS

Location: Al onedd i p e fnd o oot m@'&“'&i&' * Bl pl el

Project: Addd|

Element 224400, 422 +300 dhna s gl

sampleNumber ENERE 0 0 0

’.u‘_}-pe af Cement Ordinary Portland Cement

Concrete Class 250 kgfcm:ﬂr

Weight (gm ) 8133 | 81as 8122 | o | o | o©

Sample Denisty (Ton/m3) | 241 | 241 | 241 | o0 0 0

|sampting Date | 17/12,/2024

Testing Date IE-I-flE,-’ZUEd-

Age of Sample @ Test 7 Days

Sample Area Sq. Cm 225 [ 225 [ 225 | o | o 0

Eﬂmp.r‘ﬂssmn Load { kn } 460 475 480 ]

Compressive Strength | Kg/fem2 ] 208 215 217 | 0 0 0 ]
verage | Kg/cm2 ) : 214

.EercenmEE 0,85 % _L

asted by the client's acknowledgement

sedRwritten by the client’s ackno wiedgem er:-:

will be ignored /’f
‘f FFested I:l‘:|.r ”
I-

w%ﬁéﬂ%wﬂ--ﬂ

"-'-r.u ‘-u.

diig, " g -
“h@ﬁ;ﬁm Slaall
B R P RS R
AHTH120T ; otk ABTNEI0S ~ D
: il ch g gmeal] AR e b D gy B R
TelFgs - 202024273 TOZMZAR JF 2l O
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Develupment and Construction Materipals Co. gypt p LIl o g dradil f pmiall A5 il
ali ro | G te 581
Date : 14/01,/2025

Client Name: Bl g o gRall g oRl AS 13

Location: B leh S oA m’i‘m - s
Project A5A )

Element + 2200 4has

Sample Number 1 2 3 § 0 0 0 |
Tyvpe of Cement Ordinary Portland Cement

_E':.lm:ret:e Class | - 250 kg/em?2

Weight ( gm ) | 8175 | 8188 [ 8156 | o 0 0
Sample Denisty (Ton/M3) | 242 | 243 | 242 | o 0
Sampling Date 171272024

Testing Date 14/01/2025 ]
Age of sample @ Test 28 Days %‘
Sample Area Sq. Cin | 225 | 225 | 225 | o 0 0
Compression Load (kn} | 760 | 780 | 745 | 0© 0
|compressive strengtn g xa/amz) | 344 | 353 | 337 | o0 0 0
hvemge { Kg/cm2 ) 345

Percentage 1,38 % =

1- The Samples had been casted by the client's acknowledgement
2- The casting date had beenwritten by the client's acknowledgement

! L1 T'SIHHJ}LHI:'E : \
t-.ﬁ_ ,@#MI;‘E' o
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~Mead office & Sal gfiartrmani e uh.-_ﬁl b L
AL Obour ity - | i B RTUIH:‘ ajn- "'d Pl e 0 Rt
Tol : 46107304 — 9 Fax 46104201 AGTUTIOT T SREFEIOIT04 = 91
Al Merghem km 23 Opsed Road et L bl oy e
TeiFayx : 0I0242 ) 7 FORONST Lk B




DECOM

Develppment and Construction Materiaals Co. Egypt

Al g Agadil Ay juacalt A5 AN

Quality Control Labaratory Concrete Comression

Client Name:

Date : 24/12/2024
ol O Rl e o8N A8 ok

Location: A all gl ygbIF 3 s Spnett W#J ol g Ll
Project : Adil)

Element 224300, /22+200 Lhaapo oo o pid
Sample .".'umbe-r 1 2 3 | 0 0 B 0
Type of Cement Ordinary Portland Cement

Concrete Class | 250 kgfcm?

Weight { gm ) 8175 | 8188 [ 8156 | © o | o
Sample Denisty (Ton/M3) | 242 | 243 | 242 | o 0 0
Sampling Date - . 1741272024 -
Testing Date 24/12/2024

Age of _S_Empl'e @ Test 7 Days |
Sample Area Sg. Cm | 225 | 225 | 225 | o 0o | o
Compression Load (kn) | 450 | 430 | 460 | o© 0 0
Compressive Strength ( Kgfem2 ) | 204 195 208 0 ] 0
Average [ f{g;"cm..? ] 202 -
Pere‘:enmge 0.81 %

1- Wﬂ' been casted by the client’s acknowledgement
5&‘ !: writlen by the client's urknawredgement

J- Irrt'gufa@ea wlt will
At

> ignored

/

EK“"‘»\

E'*:K Eg*"bgﬂj? ﬁfy}{f _,-.

Telza 104 — 8 Fax - 46101304
A nam km 23 Daseit Road
ToFax - 20202421 3
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Development and Construction Materiaals Co. Egypt gLl A g Aais) Ay penadl A5 120
ualit ntrol Labor necrete Comressi
Date: 13/01/2025

Client Name: Bkail p S plBa0 o a0l A5 5

Location: = Mﬁﬁﬂﬁﬁﬂ&tﬁﬁ
Project : FREWR]

Element + 100 Ahas

Eam;:-!e Number 1 2 3 0 G | ¥
Et—_fpe of Cement Ordinary Portland Cement il
Concrete Closs ) 250 kgfem2

Weight (gm } B355 || 8294 | 8316 0 0 0
Sample Denisty (Ton/M3}) | 248 | 246 | 246 0 0 0
Sampling Date 16/12/2024

Testing Date 13/01/2025

T.i,;;e of Sample @ Test » 28 _Bays

Sampie Areq 54, Cm 225 | 225 | 225 | o 0 0
Compression Load { ki ) 700 715 710 ] 0 0
Compressive Stremgth (Kgfom2) | 317 | 324 | 322 | 0 o | o
Average ( Kg/em?2 ) 321
LFercenng 1,28 9% __i

1- The Samples had been casted by the client's acknowledgement

2- The casting date had beenwrittep-hfthe client’s aeknawedgement
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i ot ol et

Bevelopment aid Construstien Materiaals Co. Eaypt £ LR 2 g Aaadl] A sl &S 420

Quality Control Laboratory Concrete Comression

Date: 23/12/2024

Client Name: 3 dadll g S glball (g g200 S

Location: ﬂwﬂﬁuw’;ﬁmw_u
Project : e |

Element +200. 422+ b e,
-L;.lmpt-e Number 1 2z 3 N 0 o1 0
Type of Cement Ordinary Portland Cement

Eﬂncrete Class 250 kg/em2 |
Weight ( gm ) 8355 | 8294 | 8316 | © 0 0
Sample Denisty {Ton/M3 } 1,48_ 2,46 | 2,46 0 0 f ]
Sampling Date 16/12/2024

Testing Date 23/12/2024 N
Age of Sample @ Test 7 Days

Sample Area Sq. Cm 225 | 225 | 225 | o o | @
Compression Load { kn ] 440 || 420 475 0 0 0
Compressive Strength ( Kg/fom2 ) 199 | 190 215 0 | g j 0
Average { Kg/cm2 } 202

Percentage | 0.81 %

ﬂﬂﬂmwﬂ‘ﬂ casted by the client’s acknowledgement
s %@Memwdﬂm fry the client’s ncknowledgement
- Irrequ, }e resultawill be ignored

ontrol Testod by

Llient Signature

T gt § ALy gl 31 160
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: 61013011 LSt 4610130 — 5 1
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e

Develspaent and Construction Materisals Co. Egypl pliat] 150 Agalil & panall A5 L5l
ualit | Laborgtory Con e Com ion
Date : 13/01/2025

Client Name: Bladly o fhall g o800 A5 05

s St e o ) b
Project: FRESN)

Element +100, 224000 Ly

[sampte Numbei 1 2 3 0o | o 0
Typeof -Cémfni ﬂrdi;‘lar}' I"urtEnd Cement | |
|Concrete Class | - 250 kgfcmz _
Weight ( gm ) 8131 | 8145 | 8125 | 0 o | o
sample Denisty (ton/m3) | 241 | 241 [ 241 | o | o 0
Sampling Date | 16/12/2024

Testing Date 13/01/2025

Age of S;:i'mpirz @ Test 28 Days

Sample Area 5q. Cm 225 | 225 | 225 | o 0 0
Compression Load { kn ) 770 780 | 745 i 0 0
Compressive Strength { Kgfemz2 ) 349 353 337 1] 0 0 4]
|Average .‘{_.g_fcm:.? J 347

FP;cenmée 1:‘39 U

1- The Samples had been casted by the client's acknowledgement
2- The casting dute had begpwritten by the client's acknowledgement

“ : :
Tl - 45409304 — § Faws; 46109301 46101301 : ._.-l-l.l-iﬁ.:m13-u-1.-|-g &
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DECOM

Development and Construction Materiaals Co. Epypt Pl abpa dpaiil Ay waall 45 50

Quality Control Laboratory Concrete Comression

Date: 23/12/2024

Client Name: R CN [T E PLU il E R

Locating wwwﬂﬂﬁu'uﬂﬁ
Project Al

Element 224100 M 224000 Ahas ;o , s pd
[ Sompie Number 1 | 2 3 0 0 D
Type of Cement : Ordinary Portland Cement

Lt:_ancrme Class 250 kgfem2 i
Weight ( gm ) 8131 | 8145 | 8125 | o 0o | o |
Sampte Denisty (Ton/m3) | 241 | 241 [ 241 | o | o 0
Sampling Date 16/12/2024

Testing Date 23/12/2024

Egg.of Sample @ Test 7 _I_Jays

Sample Area Sgq. Cm 225 | z25 | 225 ] o | o | o
Compression Load (kn) | 460 | 430 | 435 | o 0 0
Compressive Strength ( Kgfem2) | 208 195 | 197 | 0O 0 | 0
Average ( Kg/fem2 ) 200

Erﬂﬂﬂfﬂgf | 0,80 %J |
1-{TheSa casted by the client’s acknowledgement

2- The casting.dorefad Men written by the client's acknowledgement

I-Irregula EA It will be ignored //'E ....-.-.-.mh.. ."-_
. Testad b].r E =" Ix"ﬁu

k ﬂﬂ%‘ﬁ'“}:ﬂ“‘”

45401304 — B Fak , 46101304
- Merghem km 27 Degert Road
ralFax - 20002421 3

“ﬁ"——w

"Lﬁarﬁml‘! FrT g

AGIOTANL £ B AGE0TI04 o2

il A B s L BT b R
FUEDIA2 § 3 48 B




DECOM B gt

Revelopment and Construction Materiaals Co. Egypt Bl gl g dgadi] Ay peaadl 45 30

Quafity Control Laborgtory Concrete Comression
Date: 12/01/2025

Client Name: ; Bl y o gEall g g0 A5

 E— wﬁw b plolil ditac
Project : i)

Element 22000 +9{1( Abas
| E}npfe Number 1 2 3 0 o | 0
Type of Cement ﬂrdinary- Portland Cement

Concrete E‘Easls 250 kgfem2

Weight { gm } 8245 | 8339 | 8322 0 0 0
Sample Denisty (Ton/M3 ) | 2,44 | 247 | 247 f 0 0
Sampling Date 15/12/2024 W
Testing Duate 12/01/2025 :
Age of Sample @ Test 28 Days

Sample Area 5q. Cim 225 225 225 0 0 Y]
Lﬂumpressmn Load ( kn } 730 725 710 | O i 0 |
Compressive Strength {Kg/em2) | 331 | 328 | 322 0 0 | ©
@mrﬂge{!@fcmfj ’ 327 N
Percentage 1,31 % j

1- The Samples had been casced by the client's acknowledgement
2- The casting date had beenwritten by the client's achnowledgement
3~ Irregeulor cube reswlt will be ignored

ARLOTADD ¢ .;ﬁ'-'-dmm-au-} D
el By N e g B A b e e il
ZORNREE 13 = 0

TelFas : 21}2024313

S/ s e
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DECDM 1'-.9——5:":'

Bevilopment and Constructlon Materiaals Co, Egypt il o] ga-duadil &y waall A5 A0
uality Control Laboratory Concrete Co ipn
Date : 22/12/2024

Client Name: 3 kadll g SN glBall g 00 AS 5
Lacation: .ﬁ_ﬂﬂwﬁu&%ﬁm&bﬂ&
Project : Aaaul)
Element 224000, 27 +900 Lhas Ge e ga gl
e st t | = | =3 0 0 D
Type of Cement Ordinary Portland Cement N
E;}ncrﬂw Class 250 kgfcm2 |
Weight ( gm ) 8245 | B339 (8322 | o | 0 | o0
Sample Denisty {Ton/M3) | 244 | 247 | 247 0 0 0
Eﬂmpfrﬂg Date 15/12/2024
Testing Date 22/12/2024
Age of Sample @ Test 7 Days
Sample Area Sq. Cm 225 | 225 {225 | o | o | o
Empress:’::m Load { kn } 430 450 455 0 0
Compressive Steengeh { Kgsom2 ) | 195 204 | 206 0 0 0 J

verage { Kg/fem2 ) 202 1
] EFEEHI{;QE 0,81 % _j[
1- The casted by the client’s acknowledgement

2: The casting d beenwritten by the client’s acknowledgement

il be ignored /”ﬁw‘ﬂw\“
'ﬂ -2 Tu#t@#‘h_r::

ﬁ@lﬁgﬂ :E: ﬂ

o
= . _; S “.‘.ﬂ‘__ _.“'.l"r'
mlrﬂx-;:-‘;a’f it 3

3- lrregular
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Development and Construction Materiaals Co. Egypt plladl ) g Aaalil A puaalt 48 500

ali ntrol L ratory Concrete € s SIH

Date : 12/01,/2025

Client Name: 3oty O diall o diih A% 2
Location: JMW&_H'M
Project: 'd-r-‘h.-.un
Element 21+900 1+800 thaa e o gapif
.lSﬂmp.-'e Number 1 T 2 —WF_T_T‘ o | o ]
Type of Cement Ordinary Portland Cement
Concrete Class 250 kgfcm2
i
Weight {gm ] B156 | 8178 [_BIB‘J_] 0 0 0
E:_mp!a Denisty (Ton/M3 ) | 2,42 2,42_ 2,43 ] 0 0
Sampling Date } 15/12/2024 5
Testing Date  12/01/2025 3
Age of Sampre-@ Test 28 Days
sample Area Sq. Cm 225 | 225 | 225 | o 0 0 |
Compression Load [ kn } 700 710 § 730 0 0 0
Campressive Sivength [ Kgfom2) || 317 322 | 331 L 0 ] B Gj
Average { Kg/em2 ] 323
lErcenmge i 1,29 %

1- The Samples had been casted by the client’s acknowledgement
2- The cazting date hod beenwritten by the client's ackno Medgemgm_ i

3- Irregular cube result wiff be ignored - ”’. - J— nﬂ.q,;.%\
igLantiol " Teﬂtdgm

B ﬂ[?ﬂ'nk"ﬂi_ghaﬂl# ]
r ' T
"'-a'-"'. -in' T ok l'l:'p
- uu_-.-i-l-'i"j.ll_aﬂ_ﬂ )
el i A G al) Ll
B= AGIOEAL 1 b fARIFIT0E w91 S
fbeg & kam I:IDn‘smEnqd L ¥ e Ty T e e 9T et il
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DECOM 2 S

Bevelppinent and Construction Materlaals Co, Egypt pLLL ol Agadid A Joaat A5 pil
ali ontrol La Lor £r o 54

Date : 22/12/2024

Client Name: Boladli g o gliall g BT AS L2

Location: MM% b gl B rs e
Project: 45400

Element 214900, 2] +800 Shaa o oo pd

| Sample Number E j; ﬁ 0 0 0
Type of Cemment Ordinary Fulrtl and Cement

Concrete Class 250 kpg/cm2 :
Weight [ gm ) 8156 | 8178 | 8189 | o | o 0
Sample Denisty (Ton/M3) | 242 | 242 | 243 0 0 0
Sampling Date 15/12/2024

Testing Date 22/12/2024 i
Age of Sample @ Test 7 Days

Sample Area Sq. Cm 225 | 225 | 225 | w© 0 0
E;:_pmmmn Load { kn ) 450 | 460 [ 425 0 0 o |
|Compressive Strength ( Kgiem2 ) | 204 t 208 193 0 0 0
Average ( Kg/em2 ) 202

E:ercenmge 0,81 %

H@dp;pms had been casted by the client's acknowledgement

S e
2- The cudti nwfgh -'-:__,, rwritten by the client's ncknowledgement

e

5 .I'tw:i.fbeignmed :,.,;.h! .
: ol / ‘*’T“ﬂ“ﬁ“f‘ e
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DECOM f-‘}—-J;JJ

Development snd Construction Materiaals Co, Egypt plisdh 3 ga dpaind &) peadl 49 W20
it trof Laboratory Cor L mressio
Date: 11/01/2025
Client Name: B ladll g oo glBall g gR3lN A5 50
Location: e
Project: dodul|
Element 21+800, 421+ s s g
|Sample Number 1 | 2 3 0 0o | o
Type of Cement ] Ordinary Portland Cement ]
L:nm:rere Class | 250 kg/fcm2
Weight (gm ) | 8344 | 8310 [ 8270 ] o 0 |
Sample Denisty (Ton/M3) | 247 | 246 | 245 | 0 0 L‘iﬁ
Sampling Duate . 14/12/2024
Testing Date | 11/01/2025
Age of Sample @ Test 28 Days _:
Sample Area 5q. Cm 225 225 225 0 0 0 i
Compression Load { kn ) 794 750 765 0 0
Compressive Strengeh { Kg/fomZ | 358 3440 347 1] 0 0
Average [ Kg/fcm2 ) 348
Percentage B 1,39 4
| 1- The Samples had been casted by the client's acknowledgement
2- The casting dote had beenwritten by the client’s acknowledgement
IFA ﬁ::ewi e
”"a. 4 ﬂiwjt}irkpit;ﬂ-m
;_ff.-’-r' g I*“B.,»-,-.n—‘ﬁ.:-'-“
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DECOM

Dovatopment and Constnection Materiaals Co. Egypt

fh__l}-_——sﬂ.'l
FLidl o ga Aualth &y pumalt 45 50

uglity Control Labora neretle ressi
Date : 21/12/2024
Client Name: B latl g st 5 Rl A8 0
Locaticns sty oy gl o P g e s Jyr g g el (D iy b gl G g #UT) Al
. o 50 Jsky

Project: 41501
Element 214800, M21+700 thas pe, oo gl
Sample Nuriber 1 2 | 3 0 0 0 |
Type of Cement Ordinary Portland Cement

)
E‘mrcmm Class 250 kg/cm?2
Weight [ gm ) 8344 | 8310 | 8270 | 0 1 o K
Sample Denisty {Ton/M3) | 247 | 246 | 245 i 0 i
[ﬂl_rmpﬁng Date 14/12/2024
Testing Date 21/12/2024
Age of Sample @ Test 7 Days
Sample Area Sq. Cm 225 | 225 | 225 | o 0 0
Compression Load (kn) | 430 | 450 | 465 | o0 0 0 |
Compressive Strength ( Kg/fem2 ) 195 21}441 211 L i ) B 0 _1
Average { Kg/em2 ) 203
Percentage 0,81 %
1 gt casted by the client's ocknowledgement

ten by the client’s ackno Medgemi;‘nt
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DECOM o

Bevelopment and Construction Mateciaals Co. Epyp! pliall 8 g Aratil By paall A5 W30

Quality Control Laboratory Concrete Comression
Date: 11/01/2025

Client Name: B_jladdl g S ghhall (g gEON) 4K W3

Location: = Ijﬂwyfmﬁ@hrhﬂ e
Project : d sl

Element 2Z1+700, N 21 +600) Lhaa i, e gi
Sample Number i 2 3 | o o | o
Type of Cement Ordinary Purt]and_'{.'ement
Concrete Class L 250 kgfcm?

Hf;argm fgm) 8210 | 8240 | 8215 0 | 0 0
Sﬂmpfe Demsty (Ton/M3 ) || 2,43 2.44“ 2,43 0 E 1 | E‘l“
Samplrng Dade 14/12,/2024

Testing Date - 11/01/2025

Age nfSr:'mpr @ Test 28 Days a
Sample Area Sq. Cm 225 | 225 | 225 0 0 L 0
Compression Loud (fn . 730 770 725 0 0 -_!5
l';'l_?mpﬂ'ﬂr'w Strengeh [ Kgfem2) | 340 349 328 0 0 0
a-l';-r;z'jruge { Kg/cm2 ) 339 -
Percentage 1,36 %

I- The Samples had been casted by the client's acknowledgement

2- The casting date had beenwritten by the client’s acknowledgement

3- Irregular cube result will be ignored ___.r.,ﬁ.;:ﬂ:"“ -~
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DECOM

Develapraentand Constructlon Materiaals Co, Egypt

23—

£Laadl b ga Aaalll &y umali A5 Wil

Quality Control Laboratory Concrete Comression

Client Name:

Date 21,"12;’3024
3 L:.:-Hju':'_’m =) :L"i._:.a.q

Location: bl A L ﬁ:ﬁf‘hw bl e
Project : Asdulf

Element +700. +600 Ahsa

sample Number 1 z | 3 0 o | o
:I}v'pf of Cement Ordinary Portland Cement
Concrete Class 250 lg/cm2

Weight ( gm ) | 8210 | 240 [ 215 | 0 | o 0
Sample Denisty (Ton/M3) | 243 | 244 | 243 ] o | o 0
Sampling Date 14/12/2024

Testing Date 21/12/2024

Eﬂ: of Sample @ Test F 7 Days

Sample Area Sq. Cm 225 | 225 | z25 | o 0 0
Compression Load { kn } 450 | 460 | 475 0 0| 0
Compressive Strength [ KgfomZ ) 204 208 215 0 ] 0
Average [ Kg/emd } 209

fﬂg&nm_ge 0,84 U .

E casted by the client's acknowledgement

written hy the client's acknowledgement

o
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DECOM A g5

L

——

Development and Construction Matertasts Co, Egypt Ll ) ga Aalil Ag puaodl 45 20
Lomr,
Date : 10/01/2025

Client Name: 3l g o gball (o gHLT] A

Location: SR ;gl 5O ..l-,hel - e S
Project: 415

Element 21600, M21L500 dhas i pow a3
.'_F';Imp.‘ﬂ Number 1 i 2 3 0 0 o
Type of Cement Ordinary Portland Cement

Concrete Class ] 250 kg/fem2 N
Weight { gm ) 8122 | 8109 | 8135 | 0 0 0
Sample Denisty (Ton/M3) | 241 | 2,40 | 241 0 0 0
Sampling Date 13/12/2024

Testing Date 10/01/2025 ]
Age of Sample @ Test 28 Days

Sample Arvea Sq. Cm 225 | 225 | 225 | o 0 0
Compression Load (kn) | 730 | 760 | 755 | o 0 0
| Compressive Strength ( Kgfem2 ) | 331 344 | 342 0 0 (i
Average [ Kg/cm2 ) 339

Percentage 1,36 %

1- The Samples had been casted by the client’s acknowledgement

2- The costing date had beenwritten by the client's acknowledgement
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3I- Irregular cubie result will noreid % : . "
d ) -3 d .rf'..-ﬁr' LS Tl "“'\,-.-:.
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] Tasted by: \
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Read olfice & 5a 1 # B e o T e
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Development and Construction Materiaals Co. Egypt L) 3 g ATl A el A8 50
ualit rol Labora Concrete 55§
Date : 20/12/2024

Client Name: £ el O gRall n GBSl A5 5

Location: HMMWMM R e
Project AAu)

Element 214600 N 21 +500 dhsa o, o gl

E‘Em ple Number 1 2 | 3 o | 0 | 0
_?!-'pe of Cement Ordinary Portland Cement 1
@m‘ete Class 250 kgfem?2

Weight (gm ) 8122 | 8109 [ 8135 | 0 | o 0
Sample Denisty (Ton/M3) | 241 | 240 [ 241 | o | o 0
Sampling Date 13/12/2024

Testing Date 20/12/2024 )
Age of Sample @ Test 7 Days _

Sample Area Sq. Cm 225 | 225 | 225 | © 0
Compression Load { kn ) 450 460 425 0 0 0
Emprea:a'me&mnmh{i{g,—‘cma J 204 208 193 (1) 0 | 0 j
Average [ Kg/cm? ) 202 |
Percentage 0,81 9

I-Thfﬂ ag hiad.been
o i, .gﬂ”"'!d _-ﬁ""“ﬂ"-L i l:- ."
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DECOM e
Pevelapment and Construction Materiaals Co. Egype Bl 4 ga Aafil &y psal) 45 50
ali ntrol orator cret ressi
Date: 10/01/2025
Client Name: 3 jladill 5 o giall o R0l A8 W3
Location: b g peall g P g Jomets e gl e G g plitd) ol
S50 by

Project: aia

Element 214500, S 2T +400 thas e, sa gl
Sample Number 1 1 2 3 h 0 ¢ | | 4] i
Type of Cement Ordinary Portland Cement

Concrete Class 250 kgfem2 B
Weight (gm ) 8122 | B109 || 8112 1] 0 0
Sample Denisty (Ton/M3) | 241 | 240 | 240 | 0 | 0 | o
Eﬂmpﬁng Date 13/12/2024

LTestfng Date 10/01/2025

'ﬂge af Sam _pha @ Test 28 Days

Sample Area S, Cm 225 | 225 | 225 | o 0 0 |
|compression Load (kn) | 750 || 760 | 745 | o 0 0
Empa‘e&f-‘ﬂ-‘ﬁ.ﬂrength { Kodfem2 ) 34.l} 344 337 0 0 | 0
Average | f(;gfcmz} 341
!Ercentﬂﬂe 1,3-15 L1H

1- The Samples had been casted by the client's acknowledgement

2- The casting date hod beenwritten by the client’s acknowledgement

Hoad office El-ﬂ '-"'-';-|l
AL Obour City - iwust Aras 25 .
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DECOM W

Develypment and Construction Materioals Co. Egypt £l o g Aza il Ay palh a5l

Quality Control Laboratory Concrete Comression

Date: 20/12/2024

Client Name: A kadll y i glall (5 5800 A5 L5
Location: 560 ok
Project : dia .l
Element 214500, M21+400 thsa fe posa il
Somple Number 1 z 3 0 (1] 4]
Type of Cement Ordinary Portland Cement
Concrete Class 250 kp/fcm?2
Weight { gm ) 8122 | 8109 | 112 | o o | o
Sample Denisty (Ton/m3) | 2,41 | 240 | 240 [ 0 o | o
Sompling Date 13/12/2024
Testing Date 201272024
Age of Sample @ Test 7 Days
Sample Area $q. Cm 225 || 225 | 225 | o 0 0
| Compression Load [ kn ) 430 | 425 | 470 | 0 o | o
Compressive Strength {Kg/em2) | 195 | 193 | 213 0 0 0
Average [ Kg/cm2 ) 200
Percentage 0,80 %
1- The Samples n casted by the client’s acknowledgement
2 @n: a1 By the rJF-EnE'.';{:E‘FrnnwierfgemE{E .
fie lgnored -~ ;; ...:-—ﬁ-d'l & h"ﬁ
. s i
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| Ellﬂl hglnlpl.ugei
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s 4B 01301 AGI01501 - b ABIOE204 —» Y1 S
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DECOM N

Bevelopment and Construction Materiaals Co. Egypt gLl 3l g Asadit Ay pamal) 45 50

Quality Control Laboratery Concrete Comression
Date: 09/01/2025

Client Name: B ladll g oy gliall o 5300 A5 W5
Location: SED Ry L (g S oy e ) g el R
BE 6 o phy Alhaull | ey gt

Project: Aldaal)
Element +400, +300 Adas ]
};mpfe Number 1 j 2 3 0 0 0
Type of Cement Ordinary Portland Cement |
‘Euncrstc E:'ass ' 250 Ir.g,.h:mz

\weight { gm ) 8165 | 8177 | 8156 | 0 0 o |
Saomple Denisty (Ton/M3 ) | 2,42 2,4-2 _11.4-2 0 0 | 0
Sampling Date 12/12/2024

!3:'351.1'119 Date _ 09,/01/2025

Age of Sﬁmple (@ Test 28 Days _ N
Sample Area Sq. Cm 225 | 225 | 225 | o o | o
Compression Load (kn) | 700 | 725 | 740 | 0 o |
Eh_;ﬂr‘mivrsrrenmﬁ fﬁwn;iﬂﬂ { 3 1;! 328 335 0 B (4] 0
Average { Kg/em2 ) i o

Percentage | 1,31 % '

I- The Samples had been casted by the client's acknowledgement
2- The casting dute had beenwritten by the client's acknowledgement
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DECOM ygpmacii

Develapment aml Construetion Materinnls Co, Egypt plid] a)ga Aualil dy call 45 Sl
Quality Contrpl Laboratoery Concrete Comiression
Date: 19/12/2024
Client Name: & gl y i glhall o 3] A8 S
Location: Wl : ﬁﬁ""‘&‘&"ﬂ :“II P
Project: Addudl
Element 21+400, N 21+300 4has e a8 g
Sample Number 1 2 | 3 0 ] ‘l| i}
Type af :_'Z‘E:n ent ﬂrdiﬁary Portland Cement
Eﬂnc:‘ete Class 250 kgfem2 N
Weight { gm ) 8165 | 8177 | 8156 | 0 o | o
Sample Denisty (Ton/M3) | 242 | 242 [242 [ o | o 0
Sampling Date 12/12/2024
Testing Date 19/12/2024
Age of Sample @ Test 7 Days
Sample Area Sq. Cm ; 225 225 225 0 1] 1]
Compression Load { kn J 460 | 470 | 455 0 0 4]
Compressive Strength [ Kgfem2 ) || 208 513 206 0 0 | 0
ﬂ-._-femge ( Kg/cm2 ] _ 209
Percentage ) 0,84 %
1- The Samples.had- ren casted by the client’s acknowledgement -
ﬂnﬁlﬁfﬁl eenwritten by the client’s acknowledgement

T T
3- Irregul result ignored s T
£ # .-_ri-' w1 F : =
a I:. TEHE& h-}t:'
Ty & :
) by L ‘;J-Wflﬁlgihﬂm'w
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Development and Constroctian Materiaals Co, Epypl el ol g dpaiil iy uaall 45 W50
Concrete Compression Tests Report

Date: 09/01/2025

Client Name: 3 sl g o gllall o gR00 A L

Location: MMWW%
Project ; Addl)

Element 21+ +200 Lhaa }
Ts;mpie Number o N d ll a ¢ | 0
E}Jpﬁ' of Cement Ordinary Portland f‘.',‘en!ent |
Concrete Class | - 250 kg/m3 B
Wweight {gm ) 8215 | 8241 | 8217 | o 0 0
Sample DI_E'ﬂf.i'l:}" {Ton/M3) || 243 | 244 | 2,43 6 | 0 i |
Enmpﬁng Date 12/12/2024

Testing Date 09/01,/2025 |
@E of Sample & Test 28 Days )

Sample Area Sg. Cm 225 | 225 | z25 | o 0o | o
Empmsﬂﬂn Load { kn ) 740 740 765 0 0

Compressive Strength [ Kgfem2) | 335 Ed-ﬁ 3_4-? ‘ ] 0 t 0
EI’ETHQE { Kg/fcm2 ) 341 |
E.E_rfmmgg - 1,36 % X

1- The Samples had been casted by the client’s acknowledgement
2- The costing date had beenwgipten by the client’s acknowledgement
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Development and Construction Materiaals Co. Egypt pliall Jb ga dpaitl Ay aali 45 540
Conecrete Compression Tests Report

Date: 19/12/2024

Client Name: 3 Lladll g o gliall ¢ 4800 A3 W

L - ] |y gl gl P g s s ' 2 e sidd 4
ocation: 2 60 1ok

Project: dasuul)

Element 214300, A1 21+200 Lhae o e i3 gl

Sample Number 1 2 3 0 0 0

Type of Cement | Ordinary Portland Cement

Cancrete Class 250 kg/m3

Weight { gm ) 8215 | 8241 | B217 0 0 0

Sample Denisty (Ton/M32) | 2,43 || 2,44 || 2,43 0 o 1 0

Sampling Date 12/12/2024

Testing Date 19/12/2024

Age of Sample @ Test 7 Days

Sample Area 5q. Cm 225 ‘ 225 225 0 0 ]

Compression Load { kn ) 430 | 425 475 0 0 0

Compressive Strength (Kg/emz) | 195 | 193 215 4] 0 1]

Average [ Kg/cm2 ) 201

Percentage 0.80 oy

1- The Samplesiad bee }!ﬁ%@d hy the client's acknowledgement

Gl

iten by the client's acknowledgement——————__
.-"ﬁ‘- gSm— ey i ;
be ignored B -y =
B | mesmdby
", Client Signatid- |
— S T Tl

el A - i ol Ahiall

AB101301 | aBE AB1E1 304 91

= 5 g el g IR e B T b g 1 A i
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DECOM A gl

Development and Construction Materiaals Co. Egypt £ 3} g daadll Ay g al] 49 50
uality Co { ra rete (=3
Date : 08/01/2025

Client Name: 5 fall y Y ghall g o8 A5 5

Location: Aol 3 Eagle D it ;Mq e
Project : EREON ]

Element +20 1+ Abiaa

Sample Number | 1 2 3] o | 8 | o |
Type of G Emﬂr; £ ﬂl'di.l':ri:l'-.rjf Portland Cement

Concrete Class 250 kg,r"mE | B
Weight { gm ) 8245 | 8253 | 8226 | o© o | o
Sample Denisty (Ton/M3) | 2,44 | 2,45 | 244 | 0 0 0
'Sampling Date | 11/12/2024

Iestfng Date ) 0g ,.-’_ﬂ 1/2025

Age of Sample @ Test 28 Days 1‘_
{sampte Area 5q. cm 335 | 225 | 225 | w© 0 0
Compression Load { kn ) 730 | 725 || 760 0 0 0
Compréssive Strengch  Kgfemz) | 331 | 328 | 344 0 | o 0

verage ( Kg/em2 ) 334
'P-errenm,ge 134 %

1- The Samples had been casted by the client’s acknowledgement
2- The costing date had beenwtitten by the client’s ackrowledgement

bty —'"-n-r--._
3-Irregular cabe result will lfonored T .
Pt ’:n‘-f”'p‘:- 3G
1; 1" T&shﬁd ﬁr;,_ %

-~ 1 m'tﬁl r.
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DECOM Py S
Dovetopment and Construction Materiaals Co. Egypt il b e Aol 4 yuaadi A5 3300

Quality Control Laboratory Concrete Comression
Date: 18/12/2024

Client Name: Bl y N ladl g o850 A8 R4

Location: Aall Cpigeall 5 P 0 e é_ﬁuﬂ Bl LAy
Project : Addal)
Element 214200, 8 21+100 dians e o ia g
E‘impﬁe Number 1 Z 3 0 Q ﬁ
Type af Cement Ordinary Portland Cement =
Concrete E.’m:’s ZEﬁ kg/m3

Weight [ gm ) 8245 | 8253 | 8226 | 0 0 0
Sample Denisty (Ten/M3) | 244 | 245 | 244 0 !
Sampling Date 11/12/2024

| Testing Date 18/12/2024

Age of Sample @ Test - 7 Days

Sample Area Sq. Cm 225 | 225 {225 | o | o | o
Compression Load (#n) 460 | 450 | 470 | © 0 0
Campressive Strength [ Kg/cm2 | 208 204 ] 213 0 | 4] 1]
Average ( Kg/em2 ) 208

Percentage 0,83 %

sted by the client's acknowledgement

1- The Smn,;g;g.i.hadﬁﬁ
2-Th w!gb ee.

I- frregular cu

m by the client's ackno wtedgenjga_-rc 1

- | i ;
ignored T A

Tosted by:
¢ Lglibnt Signafire

]
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AL Dbour Gily - lgdust &rea sl s o 0 Bl SRR
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DECOM S

Development and Copstraction Materisals Co. Egypt plial] 450 Ruatl Ay paall AS 50

uglity Control Labor .oncrete ressi

Date : 08/01/2025

Client Name: 5t g I glBall o o830 A5 5
Location: R oupd P e s MM&ML‘I S S
Project FRTO()
Element 21+ 21+ b
Efimpm Number 1 ) 2 3 0 0 0 |
Type of Cement Ordinary Portland Cement
Concrefe Class 250 kg,a'cm!_
Weight ( gm ) g233 | 8275 | 8301 ] o | o i
Sample Denisty (Ton/M3) | 244 | 245 [ 246 [ o | o0 0
_:Si;rmpﬁng Date - 11/1272024 |
Testing Date 08/01/2025 1
E,ge of Sample @ Test 28 Days
Sample Area Sq. Cm 225 | 225 | :.'rzsjf—c_n_ o | o |
Compression Load [ kn ) 700 740 715 0 0 0 ]
Compressive Strength { Kgfem2 ) | 317 335 [ 324 0 o | 0

verage { Kg/cm2 ) 325

B
1,30 % J

E,E reentage |

1- The Samples had been casted by the client’s acknowledgement
2- The casting date had beenwritten by the elient's n‘cknawiedye.-mam
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DECOM P

Develgpment and Construetion Mareriaais Co, Egvpe pLiadl 3 g Aoatil Ay paal) 45 50

uali nt bor Concrete € essi

Date: 18/12/2024

Client Name: Bl p o glhall ¢ 5800 A5 L5
P HMMWM
Project: YET|
Element 21+100, 21 +000 Shva oo pa g
Sample Number 1 2 | 3 o 0 0
Type of Cement Ordinary Portland Cement
(Loncrete Class 250 kg/em2
Weight ( gm ] 8233 | 8275 | 8301 | O 0o | o
Sample Denisty (Ton/M3) | 244 | 245 | 246 | o | o |
Sampling Date 11/12/2024
Testing Dute 18/12/2024
Age of Sample @ Test 7 Days
Sample Area 5q. Cm 225 | 225 | 225 0 0 0
Compression Load (kn) | 430 | 435 | 460 | o 0 '
Compressive Strength (Kg/emz) | 195 | 197 [ 208 | o | o | ©
'.;I"EFE'HE { Kg/cm2 ) 200
Percentage 0,80 o4 |

the client's acknowledgement

—

=
LR =

="

4 1 7 "-.\__‘_-.' !
Tesied by,
Client Signatucd |
L ‘ iy
il o ..__.r
Head office & Sales By = T | e g
AL Cbour CHy « In A g L1 Laniea ARhiall

Tol 1 45101304 —A Fax : 46101301 AGI0LTO1 SN 46101308 + 92 &
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DECOM R

Development and Construction Materiaals Co. Egypt plisll ) po dpaill iy pcaal] A 00

i ontrof Lab I ret re

Date: 07/01/2025

Client Name: Bl y o lEall g gR0) A5 13
Location: E:"‘W =
Project : A58
Element 21+000. - 20+900 4baa oo pa g
Sample Number 1 2 3 0 | o 0 |
Type of Cement Ordinary Portland Cement
Concrete Class 250 kg/m3
Weight { gm ) B201 | 8195 | 8245 0 0
Sample Denisty (Ton/M3) | 2,43 | 2.43 | zae ] 0 0 0
Sampling Date _ 10/12/2024
Testing Date B 07/01/2025
Age of Sample @ Test 7 28 Days _
Sample Aren Sq. Cm 225 | 225 | 225 | o 0
E‘ampress.ian Load [ kn ) 760 l 730 750 0 0 0
Compressive Strength (Kg/em2) | 344 | 331 | 340 | 0 o | o |
Average [ Kg/cm2 ) ” 338 ]
Percentage 1,35 Y%

1- The Samples had been casted by the client’s acknowledgement
Z- The casting date hod beenwritten by the client's acknowledgement

3- Irregulor cube result will hef@nored "‘""_F:‘Lrl iy #

.."f & Tested b *H“‘* \
*-L‘!!snhlﬂpﬂfﬁ*
. s A

.uﬂf*-.l-u ..1.-‘!' Ay lial dikal
AH1AOEI01 1 b ART01304 = Y2
el i am Nl e ik 33 S e Bl
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DECOM

Dovelopment and Construction Materiaals Co. Egypt

e

il o ga Aaalnl & paall A5 &l

TelFas : 20024213

li trof rat gner ression
Date: 17/12/2024
Client Name: o ol y = shall (g gB3) 45 45
. _"_- i i - LT 3 5 i (] ;.II_iF
Location: A el L"ﬁ‘”—d‘f EMML““—:! i : =l
Project : FREO)
Element 21+ i 20+ Al
Sample Number 1 2 3 0 0 0
|\Type of Cement Ordinary Portland Cement
\Concrete Class 250 kg/m3
Weight (gm ) 8201 | 8195 | 8245 | 0 0 0
Sample Denisty (Ton/M3) | 2,43 | 2,43 | 244 0 ] 0
ampling Date 10/12/2024
Testing Date 17/12/2024
|Age of Sample @ Test 7 Days
ample Area Sq. Crm 225 [ 225 | 225 | o 0 0o
Compression Load [ kn ) 460 475 480 0 0 0
Compressive Strength [ Kgfemz ) | 208 215 217 0 0 |
Average [ Kg/cm2 ) 214
L .
Percentage 0,85 %
1- The Samples had been casted by the client's acknowledgement
2- The cus r@:ﬁ:& T}' 7 ff by the client's acknowledgement
3- Irregular cube reSulthidll be'ignored "’::F-';",._:i:'“‘ S
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DECDM 1-\_9-—J=IJ

Rovelopment and Construction Materiaals Co. Egypt pliadl 3l g Auat A5 waall 45 S0

Guality Control Laborgtory Concrete Comression
Date ; 07/01/2025

Client Name:; B ladll g o gliall g g500 AS B

Focitian: R e
Project : e |

Element Z0+900, N 204+800 Tl e a el
\sample Number 1 | 2 | 3 [ o] o| o
ljfpe of Cement - Ordinary Porttand Cement ]
{Enm:rele Class - 250 kg/cm2 |
Weight ( gm ) 8135 | 8104 | 8101 | o 0 | 0
fE— Denisty (Ton/m3) | 241 | 240 | 240 | o o 0 |
Sampling Date 10/12/2024 ) i
Testing Date =1 07/01/2025 |
iﬂlge af Sumple @ Test _J 28 Days | )
|Sample area sq. Cm 225 | 225 | 225 | o 0 _u
Compression Load { kn ) 705 715 725 {0 4] ]
Compressive strengen (Kg/emz) | 319 | 324 | 328 | o n 0
Average ( Kg/cm2 ) 324

lfic&nmge 1,30 % = ]

1- The Samples had been casted by the client’s acknowledgement

2- The casting date had beemweiten by the client's acknowledgement

it e gn ared

3- Irvegular cube resu
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Development and Construction Materiaals Co. Egypt 2Lt 3 e adl) Ay junal] A% W01
Quality Control Laberatory Cancrete Comression
Date: 17/12/2024

Client Name: B laill g oy gl o A3 A5 W5

Location: M%MMJ&
Project : EREW|

Element 204900, N 20+800 Lhss oo joun s g
Sample Number 1 | 2 | s 0 0 0
|Type of Cement Ordinary Portland Cement

Cancrete Class 250 kéf cmz 1
Welght { gm ) 8135 | 8104 | 8101 | 0 0 D
Sample Denisty (Ton/M3 ) | 2,41 | 2,40 | 2,40 0 0 0
ampling Date | 10/12/2024

Testing Date i 17/12/2024 B
Age of Sample @ Test 7 Days

Sample Area Sq. Cm 225 | 225 | 225 | © 0 0
Eﬂmpressiun Logd {kn) | 460 470 435 0 0

Compressive Strength (Kg/cmz ) z08 213 197 | 0 0 0
Average ( Kg/cm2 ) 206
|Percentage 0,82 9%

I- The Samples had been casted by the client’s acknowledgement
2 The E@q-ﬂ b ritten by the client's acknowledgement
3- Irvegular cu ;
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Dovelapmmenl and Constrection Materiaals Co, Egypl pliadl 3l 3a Apadal 4y erall 45 W5l

ali onkr abor ry Concrete Camression
Date: 06/01 /2025

Client Name: 3 asll g ood glEall g qil) A5 5

Location: e AR i.ﬁu.dﬁ - ———
Project : Aidull

Element 204800, 2 20+700 Lhas ha; o s g
Sample Number 1 | 2z | 3 o | o 0o |
Tyvpe of Cement Ordinary Portland Cement

_fﬂHCF‘EI_fE ;:'fﬂ!‘h.'i' 250 kg/cm2

|Weight (gm ) R245 | 8233 | 8295 0 | 0 0
};mple Denisty (Ton/M3) | 2,44 | 2,44 | 246 o | o T
Sampling Date 09/12/2024

Testing Date ' 06,/01/2025

Age of Sample @ Test 28 Days

Sample Area Sg. Cm 225 225 225 0 o |
Compression Load { kn') 740 710 725 0 0 0
— -

Compressive Strength { Kgfom2 ) | 335 322 328 0 0 0 |
Average ( Kg/cm2 ) 328 |
Percentage 1,31 %

1- The Samples had been casted by the client’s acknowledgement

2- The casting dale had Lwer:w;ﬂ-l‘ﬁﬂ by the client's acknowledagerment
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DECOM pg—tot

Develapment and Construction Matarlanls Co. Egypt gLl 3l pa A padi] dy punall RS L)
ualit ntr orator cret ressi
Date: 16/12/2024

Client Name: Bkl y i gliall g g8 RS 42

Location: = RIS t"_ﬁ.ln'-l-.'l..‘E."-n' e
Project : Addl)

Element 204800, 20+ 700 dhss b oo gz gl
Sample Number 1 2 3 0 ] 0
Type of Cement Ordinary Portland Cement

Concrete Class 250 kg/em2

Weight ( gm ) | 8245 | 8233 | 8295 | 0 0 0
Sample Denisty (Ton/M3) | 244 | 2,44 | 246 | 0 0 0
Sampling Date 09/12/2024 |
Testing Date 16/12/2024

Age of Sample @ Test 7 Days

Sample Area Sq. Cm 225 Z25 225 0 0
\Compression Load {kn} 430 445 455 ¥ 0 0
Compressive Strength { Kg/em2) | 195 202 206 0 0

quemge [ Kg/cm2 } 201

r.;';rcentuge 0,80 %

1- amples had been casted by the client’s acknowledgement

2-Th M@d written by the client’s acknowledgement

3- Irreguia nored f’:::TJ':_HH “
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DECOM e

Develogment and Construction Materiaals Ca. Egypt el H g dradil Ay pialt A8 ukl
it nt. aborator cr s5i
Date: 06/01/2025
Client Name: B laddly Y gdall o R0 45 5
Location: Sl ol ple sl ‘__,_EM‘L‘M =l g i e
Project: Aldll
Element 20+700, N 204600 Has e ooe g3 gl
Sample Number 1 2 3 o | o] o]
1}?2 of Cement Ordinary Portland Cement ki
E:uncram Class 250 kg/cm2 .—*-
Weight ( g ) 8283 | 8310 | 8275 | 0O 0 0
Sample Denisty (Ton/M3) | 245 | 246 | 245 | 0 0 0 |
Enph‘n‘g ﬂur.;s D9/12/2024
Testing Date D6/01/2025
|4ge of Sample @ Test 28 Days
fampfeﬂreu Sg. Cm 225 225 225 0 0 | 0
Compression Load ( kn ) 710 | 715 | 740 0 0 0
EJE,EM suengeh (ka/emz) | 322 | 324 [ 335 | o | o | o |
Average { Kg/om2 | 327 B
Percentage 1.31 % .|
1- The Samples had been casted by the client’s acknowledgement
2- The costing date had heen vritten by the client's ncknuwreiqa-mmt. m——
3 .Trﬁ_gu W fhelgrored g" s "'T"' o, N
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DECOM Py
Derplopoient and Construction Materiaals Co. Egypr plisl] 4 g Apatil dos junall A5 20

Quality Control Laborat ancrete Co gion

Date: 16/12/2024

Client Name: Blpili g O gliall g ol0l) A5 45
Location: Al el i fpta M Ll it
Project : FREO |
Element 20+ 700, 204600 4h3a fos o s pi
| Sample Humbe_r 1 2 2 0 8 | D
Type of Cement Ordinary Portland Cement
-Eem:m;e_ﬂass 250 kg/cm2
Weight ( gm ) gz83 | 8310 | 8275 | 0 o | o
Sample Denisty (Ton/M3) | 245 | 246 | 245 | o 0
Sampling Date 09/12,/2024
?esﬂng Date 16/12/2024
ge of Sample @ Test 7 Days
Sample Area $q. Cm 225 | 225 | z25 | o 0 0
Eﬂp?pressfﬂn Load [ kn } 460 425 455 0 g 1 0O
Compressive strengeh (Kg/em2) | 208 | 193 | 206 | 0 0 0
};&mge { Kg/om2 } 202
Percentage 0,81 % q
- ﬂ%&bﬂﬂ_@_ﬂﬂﬂﬂﬂd hy the client's acknowledgement
.-I'L i _;,:':- tien by the cfient's u:knnwfmgfm_enc“— I.'| ~—
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Nevelapment and Construction Materiaals Ca. Egypt 2Ll a4 g Aalil &) pnall 45 00
Quality Control Laboratory Concrete Comression
Date: 05/01 /2025

Client Name: 3 kadll g O gliall Lo B3I A5 3

Location: BT peped ok e (o e e iy % s gl s bl Duss
Project ; 4351

Element 20+600, N 204500 oy e, s sa i _
Sample Number 1 2 | 3 0 0 0
Type of Cement Ordinary Portland Cement

Concrete I_'_.Tas.';' 250 kg/cm?2

Weight (gm ) 8255 | 8270 (8215 0 | o0 & i
Sample Denisty (Ton/M3) | 245 | 245 | 243 | o0 o | o |
Sampling Daote - 08/12/2024 i
Testing Date 05/01,/2025 0
| Age af Sample @ Test 28 Days i
| Sample Area Sq. Cm 225 225 225 0 0 0
Compression Load { kn } 760 770 710 0 0 ]
Compressive Strengih (Kg/emz) | 344 | 349 | 322 | 0 | © | ©
|Average [ Kg/cm2 } 338

%ﬁiﬁﬂﬂfﬂﬁe N 1,35 %

1- The Samples had been casted by the client's acknowledgement
2- The casting date had beenwritten by the client's acknowledgement
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DECOM P

Development and Construction Materiaals Co. Egypt pLagl) M pa Sl dy punalh 45 50
waii I La Caoncr oI
Date: 15/12 /2024
Client Name: Bhanll § oy gliall o 00 AS 5
Location: = s pas s o5 60 oy b e g o e
Project: Aadl)
Element 0+6 + 500 dhay i, s s g
!Sclmpfe Number 1 ] 2 3 0 0 0 _T
Li"}rpe of Cement Ordinary Portland Cement
|Concrete Class 250 kg/cm2
[weight { gm ) 8255 | 8270 | 8215 | o0 o | o |
Sampie Denisty (Tonym3) | 245 | 245 | 243 | o o | o
Sampling Date | 08/12,/2024
Testing Date 15/12/2024
Age of Sample @ Test 7 Days -
Sample Area Sq. €m 225 | 225 | 225 | o 0o | o
Compression Load ( kn } 475 | 460 | 465 0 0 0
Compressive Strength [ Kg/om2 ) | 215 zog | 211 0 0 o
Average { Kg/fem2 ) 211
Percentage 0,85
1- ‘iﬁhg iampfes had bf.fe sted by the client’s v::c-#muwfed’gemﬂnt
2- The mﬂm_ﬁt du:gr had itten by the client's ncknowledgement
3- Irregular rub&z‘;resuﬂ e gnored s . 2 o
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DECOM T

Development and Construction Materlaals Cao. Egypmt 2L 3 g Hradil A punal) 45 W50
lity Control Labora ncrete Comression
Date : 05/01/2025
Client Name: Bolaally o ylall g g00 RS 5
Lacation: R g g gl P e st o a8 g o gl T w8 s
rfm_ﬁﬁ

Project Ad 0

Element 5000 204400 Shae

W_Empfe Number 1 2 j 3 | 0 o L
mspe af Cement Ordinary Portland Cement

Concrete Class 250 kgfcm2

Weight ( gm ) 8305 | 8245 | 8221 0 0 [I—H
Sample Denisty (Ton/m3) | 246 | 244 | 242 | 0 0 o
;t;n‘.rp!'ing Date _ 08/12/2024 |
Testing Date 05/01/2025

Age af Sample @ Test 28 Days

Sample Area 5q. Cm 225 | 225 Z25 0 0 D
Compression Load { kn } 730 725 720 0 0 ]
| Compressive Strength { Kg/em2) | 331 328 | 326 0 0 0
Average ( Kg/cm2 J 328
(Percentage ) 1,31 %

1- The Samples had been casted by the client’s acknowledgement

2- The casting date had beapwritten by the client’s acknowledgement

ill be ignored /”:F:- _ﬁ”“_*'v ‘
T:,a'tedhys
b;::umhﬁ:gnatﬁte -_

g r_ i

=l EL
Bt . ,rll-\a-:- LA el Tk
1: 46101308 — SFax: 46101301 46101300 ol $6101304 — 8 &
Alex: Marghem km 33 Dasait H;a:-ad“\ [EPLFOE PP H RPN TS, L [ 0 S L B
TedFax : 20202421 3 ZOZO0ZB4Y f 3 o b

S/l (g0
2 S




Development and Construction Materiaals Co. Egypt pliall 3l ga A padil &y paali A5 500
uality Cont bor Co te ssion
Date : 15/12 2024

Client Name: b_jlaill g 0 glhall g gB0H) A 5t

Location: Sl ol £ 1200 s L imﬂtm el o 5]
Project : EREO ||

Element 204500, 20+400 Lass e esa gl
Sample Number o1 2 | 3 0 g | o
Tvpe of Cement Ordinary Portland Cement |
Concrete Class - 250 kpfem2

Weight (gm ) 8305 || 8245 | 8221 0 | 0 0
Sample Denisty (Ton/M3) || 246 | 244 || 244 0 0 0
Sampling Date _ 08/12/2024 |

E'E.!‘ﬁﬂg Date 15/1272024

Age of Sample @ Test 7 Days _
Sample Area Sq. Cm 225 | 225 | 225 | o o | o |
|Compression Load { kn ) 450 | 445 | 435 0 0 0
Compressive Strength (Kg/emz) | 204 | 202 | 197 | o 0o | o
Average ( Kg/em2Z ) 201

Percentage 0,80 % ]
1 W T-; n casted by the client's acknowledgement

2- The casting o ritten by the client’s ucknnwfedgeme'ﬂt

3- Irreguld I be ignored J,"H" AT
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DECOM S

Divelopment and Construction Materiaats Co. Egypt pliall Al g Apadtl By pmall 45 0
Quality Control Lgboratery Concrete Comression
Date : 04/01/2025
Client Name: B lamli g oy glial) o gB00 45,0
(iitiom: MW
Project: At
Element | 20+400 4204300 Thas o) e i gl
Sample Number | 1 2 3 o | o | o |
Type of Cement Ordinary Portland Cement
Concrete Class 250 kg/cm2
\weight (gm ) g244 | 8271 |[8195| 0 | © 0 |
Sample Denisty (Ton/M3) | 244 | 245 | 243 | o o 0
Sampling Date 07/12/2024
Testing Date 04,01,/2025
Age of Sample @ Test ' 28 Days
Sample Area 5q, €m 225 | 225 | 225 V] 0|
Compression Load { kn ) 770 | 780 | 7as | o | o 0
Coiipressive Strength [ Kg/em2) | 349 353 || 337 0 0| ]
Average { Kg/em2 ) 347
|Percentage 1,39 %
1- The Sampies had been casted by the client’s acknowledgement
2- The casting date had beeuwr tten by the client’s nckm;rw-‘ﬂd,geme;n T
3- In-egulnr mbw.!:. ¢ e ignored P T = -J-M .:— iy :‘H
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DECOM R

Develppment and Construction Materianls Co, Egypt AL A g Aai A puaalt 48 Wl

Quality Control Laboratory Concrete Comression
Date: 14/12 /2024

Client Name: Bl g oy gliall g gaal) 48 5

Location: wﬂ&mwﬁw
Project: ASAl)

Element O+400, + dhas

Sample Number 1 2 3 0 0 0 u
Type of Cement Ordinary Portfand Cement |
Eancrem Class 250 kg/em2

Weight [gm ) 8244 | 8271 | 8195 | © 0 0
Sample Denisty (Ton/M3) | 2,44 | 245 | 243 | 0 | o

Sampling Date 07/12/2024

Testing Date 14/12/2024

Age of Sample @ Test 7 Days

Sample Area $q. Cm 225 | 225 | 228 i p | o
Compression Load (kn) | 460 | 425 | 475 | 0 0 0
(fumprﬂsxfueﬂrﬁnmh{f{quﬁj ﬁEDH 193 215 0 0 ]
;;Erage { Kg/fcmZ2 ) 205

Percentage 0,82 %

i- mﬁn i casted by the client’s acknowledgement

2 eeniiritten by the client's acknowledgement

3- frreguiar 25 e ignored e
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Development and Constructisn Materianls Co. Egypt pliall 8 g Auaitl Ay yeaatl 45 g2

Quality Control Laboratory Congret mression

Date : 04/01,/2025

Client Name: Bkl g o glaall g ganly A8 pd

Lo catien: M&%hﬂ#ﬂ iy suid b
Project : Ada.

Element 244982 N 244870 Thas 34, ma 3 g
[sampte Number 1t [ 2 [ 3 ] o] o] o]
Type of Cement Ordinary Portland Cement K
Concrete Class 250 kgfcm2

Weight (gm } 8351 | 6341 | B298 0 0 g |
Sample Denisty (Ton/M3 ) | 2,47 | 247 | 246 0 ] 0
Sampling Date 07/12/2024

Festing Date 04/01/2025 |
Age of Sample @ Test 28 Days -i
Sample Area Sy. Cm 225 | z25 | 225 | o | o 0 |
Compression Load { kn } 740 725 730 0 0 0
Compressive Streagth { Kg/emz ] || 335 328 % 331 0 -l o | 0
Average { Kg/fem2 ) 331

Percentage 1,33 %

1- The Samples had been casted by the client’s acknowledgement

2- The casting date had beenwritten by the client’s ncknuw!eﬁ_qc-rmerrt =

3 Irregular.cube ressewill Qeimnared " L'_‘?“"x

| gesieton S ol 5 Y

Client Sighatugd) |
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A4, Dlaur Cigy Tadust Arga

Tel: 46101304 — 8 Fawx : 46704301
Alax @ Marghem ke 23 Daesert Road
TalFax : 2020242 73

DECOM gt

Development and Construction Matoriaals Co. Egypt gLl 3| g ApaTs) A sunal) 45 3500
(7] IL at ncrefe Comressio
Date : 14/12 /2024

Client Name: Bl s o glhall g gl 48,2

Location: Al st ml P e

Project : A i)

Element 244982  HI4+BT0 Thne e puiia gl
Empﬁ: Number 1 1| 2 3 0 0 1 o
\Tvpe of Cement Ordinary Portland Cement

Concrete Class 250 kg/cm?2

Weight [ gm ) 8351 | 8341 | 8298 | o 0 0
(fample Denisty (Ton/M3) | 247 | 247 | 246 | 0O 0
Sampling Date 07/12,/2024 B
[Testing Date B 14/12,/2024 |

ge of Sample @ Test 7 Days

Sample Area 5q. Cm 225 225 225 0 0 0

Compression Load (kn) | 460 | 470 | 485 | 0 0 o |

Compressive Strength ( Kgfem2) | 208 213 220 i N i} Q 0
Average { Kg/cm2 } 214
Percentage 0,85 % I

1-Th ad-b hy the client's acknowledgement

2- QEMI: n by the client's ucknﬂwfﬂdg:ﬁf:-@t_ .

3-drregulor cus L ignored i :‘""Hh
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DECDM P\_}—-—STI__J

Development and Construction Matcriaals Co, Egypt FLial 2 ga dpati] Ay el A8 50

lity Control Lahboratory € ele Comression

Date: 03/01/2025

Client Name: B jaall g O ghall o gil A5 L5
Location: kel : MM . Lzl i
Project : A5
Element 244870 N244770 Lhai fgo por 3 pii
-;;;ipfe Nm:nber | 1 z 4 3 ) 0 0 - 0 i
Type of Cement Ordinary Portland Cement
Concrete Class 250 kg/cm?2
Weight ( gm ) 8300 | B278 | 8291 | o 0 0|
Sample Denisty (Ton/M3) | 246 | 2,45 | 2,46 0 0§ 0
Sampling Date 06712 /2024
Testing Date 03/01/2025
Age of Sample @ Test 28 Days
Sample Area 5q. Cm 225 | 225 [ 225 | o | o
Compression Load (kn} | 730 | 725 | 710 | o 0 0
Eu_mpnem‘-.re Strength fKgfem2 ) || 331 a EEM 322 0 0 B
Average ( Kg/cm2 ) 327
;ercentnge 1,31 %

1- The Samples had been casted by the client's ﬂcknawiedgement
2- The casting dote hod beenwr written by the clignt’s acknowlad Eﬁj_

3 Irregular cube result IWnumd s ™
(—’ uﬁw AT Temd b;r
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DECOM S0

Developmentand Construction Materiazis Co, Egypt eliall g Aaalil &y sl 45 L300

uali ol La ator ele ressi

Date: 13/12/2024

Client Name: Bladlh g oY pliall g g0 A5 42

Location: M“MW At
Project ; bl

Element 244870 244770 thre o i sa g
L:FSnerfE Number I 1 ] 2 3 0 o | U i
Type of Cement ﬂrd;nmy Portland Cement

-Eam:rete Class . 250 kg/cm2

Weight ( gm ) g300 [ 8278 [ 8291 o | o

Sample Denisty (Ton/M3) | 2,46 | 245 | 246 | 0 D
Sampling Date 06/12,/2024

Testing Date 13/12/2024

Age of Sumple @ Test 7 Days
(Sample Area Sq. Cm 225 | 225 || 225 0 0 0
Compression Load (kn) | 430 | 460 | 465 | o | o 0 |
(Compressive strength (Kg/omz) | 195 | 208 | 211 | 0 0 0
Average [ Kg/cm2 ) 205

E'ercenmge 0,82 %

1- Th{m-ﬁ en-casted by the client's acknowledgement

2-Th _ errin by the client’s ucknowledge H_r_::re‘ﬂr 3 '_II-"'-

3- Irregular f:u ﬂ"“ (It wHI peignored 7 :

i Tested byt
| ig,ngmsjgnuturq .

- .
Hakut 'j“q:']l".i‘HJurd}m
._,uqdl l..l_»,-u“ ,‘_,1,":1 el ARt
AARTOLI0 1 u-'!-l-'l AETOLI0E 0 S
i peah Ul e ok 1Y A o g T et
ZHEORAZ [ 3 ok 0




DECOM A g8

Development and Constroction Materiaals Co, Egypt £ Ll 3 g alll Ay puaal] 48 il
ualit ol Laboratory Concret ressi
Date : 03/01/2025

Client Name: B jadll g o pliall o 300 AS L5

Location: : =S

Project: RO

Element L7702+ dhas

Sample Number 1 | 2 | 3 o 0 0
Type of Cement Ordinary Portland Cement

Eﬂncrgte Class 250 kg/cm2

Weight ( gm ) 8133 | 8145 (8122 | 0 | 0 | o |
| Sample ﬁenis{p (Ton/M3 }— 241 | 241 | 2,31 0 " 0 |L 0 ]
Sampling Date | 06/12/2024

Testing Date 03/01/2025
‘Age of Sample @ Test EE Days

Sample Ared $q. Cm 225 | 225 | 225 | o 0 0
Compression Load { kn ) 700 | 710 | 715 | o 0 0
(Compressive Strength [ Kg/om? ) 317 322 324 0 0 | 0O
Average | Kg/em2 ) 321 )

lJ;"Er::Enmge 1,28 %

1- The Samples had been casted by the client’s acknowledgement
2- The costing date had beenwritten by the client's acknowledgement

Il e dgnored T
f—"ﬂ Lfffruste'q:h};_;-- i '“au;::
| Lo S
“Llient Signature
o WY e :.'.;.'\\':I
4 Al -
L Pl B
R e e Py
Eaur City - Indfst il Rana s A Ll Al
1 : AB101304 — 9 Fas c 48107304 AGINLI0L : ol $ET0LI04 = 52
fdax ; Monghem Km 27 0Desert Road o el Ty e e Bl
TelFax: 2020242 ( 3 gy iy TOZOIAT § 5 gtk b
i



Bewelopment and Construction Materinals Co. Egypt e L g Apaiil 4 puaal] A5 50

Quelity Control Laboratory Concrete Comression
Date: 02/01,2025

= [},

Client Name: B ladll < lhall g 8000 A5 oK

Location: A el il P te e (it b m ' SIS
Project : Aaul

Element 294670  N24+570 Thaa e ja gl
Empie Number 1 _J 2 3 0 0o | 0
Type of Cement Ordinary Portland Cement

E'r:rncrete Class 250 kg/cm?2

Weight { gm ) 8175 | 8188 | 8156 | © o |
Sample Denisty (Ton/M3) | 242 | 243 | 242 | o0 0 a
Sampling Date 05/12/2024

Testing Date 02/01/2025 -
Age of Sample @ Test 28 Days

Sample AreaSq.cm | 225 | 225 | 225 | o 0
Compression Load { kn } 760 750 720 0 0 0
Compressive Strength { Kgfem2 ) | 344 | 340 | 326 | 0 0 n
Average [ Kg/em2 ) 337

Fercenmge 1,35 %a |

1- The Samples hod been casted by the client’s acknowledgement
2- The casting date had beenwritten by the client’s acknowledgement

3- frregular cube result will be ignored s
- ,_..:rul'—'l-r-l =4 E gy
HT ! Testod bt g v
et I | Ly

| ClientSignature
L e A X T W
K '."_ " = 1 2 v
e g:l'ﬂ_i_-!-_-"'.'-,l_n'-h._.--_r’q.i'-' sk
? i Lekiat Gk
q

L AR104304 £ 46101301 1 Al 46107308 =0 [ &
} o5 Al s B s B BF s

Aloy i1 . E% A
Tlea:uﬁ:?ﬂf 3 “kg,ﬁ/a’ 1 TARNZHE 3 s R



e e T

DECOM it

Development and Construetion Materiaals Co, Egypt gLl b g doiata) Ay penal) 45 3200
ualj bor Con Comression
Date: 12/12/2024
Client Name: 5 ladlg O liall g 30 A8 u5
Location: Bl ol s fasde M' | Sl elid fyle
Project : ASAul
Element 244670 A 24+570 dbaa o oo gl
'Sﬂmpfe J'i-.fum!mr 1 2 3 0 0 0
Type of Cement ' Ordinary Portland Cement
Concrete Class 250 kg/cm2
Weight {gm ) 8175 | 8188 | 8156 | 0 0 o |
Eumpre Denisty (Ton/M3} | 2,42 | 2,43 242 0 0 0
Sampling Date 05/12/2024
Testing Date 12/12/2024 B
Age of Sample @ Test 7 Days ,
Sample Area Sg. Cm 225 225 225 0 0 0
| Compression Load ( kn ) 430 | 450 445 0 0
Compressive Strengeh [ Kg/em2 ) | 195 204 202 0 §| 0 0
Average { Kg/cm2 ) | 200 |
|Percentage 0,80 % |'
1- Tﬁlﬁn?é ﬁ-ﬂegninsred by the client’s acknawledgement
2- The 1 ritten by the client's acknowledgement

ik
§ Tested by
ClientSignature”
X, . S - Rl i

¥y o,
Head office B-5ales Oepartment o LN Ty et 1]l
AL Dbour.City - Indust Arag el 0 4 siia i1hia
Tel,;(j,ﬂ- 1004 — 8 Fax - 45701301 $L10130L -,__..u ABLOTADE - F 1
Alax’: Merghem ke 23 Desart Read - s Tt b PR
ol |l
-

/TalFax: 02024203 ZOTOR4D ) T 0 0




Development and Construction Materipats Co. Egypt #LIIY 3 g Asaiil Iy punal] A€ 50

Quality Control Laboratory Concrete Comression
Date: D2/01/2025

Client Name: o fladl] § o gliall o 4230 A8 5%

Loéation: Mﬂ&w&&ﬂwﬁ
Project : dlduul)

Element 244570, 24+470 thoa sie,p ia gsf
(Sample Number B 2 | 3 | o 0 0
Type of Cement Ordinary Portland Cement

'E'uncrete Class 250 kp/cm2

Weight {gm ) 8355 | 8294 | 8316 | © f 0 0
Sample Denisty (Ton/m3) | 248 | 246 | 246 | o | 0 T o
Sampling Date ) 05/12/2024

I Testing Date 02/01/2025

Age of Sample @ Test 28 Days

Sample Area Sg. Cm 225 | 225 | 225 | 0 | o© 0
Compression Load (kn ) 760 | 750 | 725 | 0 | o "
\Compressive Srrangech [ Kg/fom2 ) J44 340 328 0 J 0 0 |
L‘-Ivemge [ Kg/tm2 ) 337 1
Percentage 1,35 % '

1- The Samples had been casted by the client's acknowledgement

2- The casting date had beenwritten by the client's ackn owledgement

bt ]ﬂ”ﬂfﬂd S -..-" -“""\-\.\\

Tested h-_licw . -‘*
¢ Cletigntire |

4610 1:ur1 el 451308 = 4 &
s Marglem k23 Desert Road el | A R o e BT o B e s A paiin
&lFax: 202024203 - ENEOZAZ 4 sl 5

Tl ; 26 BIH-'_-'IF-EH. dE1l}13¢H



DECDM {-_g-—._ﬁg.’-

Dewvolopment and Construction Materiaals Co. Egypt hidl A ga Agadsl A paal) A5 500
Quality Control Laborgtory Concrete Comression
Date: 12/12,/2024

Client Name: E_Ju-JJI_-; i pial] o gB0) AS LA
Locatipn: R WM&&L—L‘_
Project : EREWN

Element 24+ + b

Saniple Nuimher 1 | 2 3 0 0 0
Tvpe af Cement Ordinary Portland Cement
Concrete Class 250 kp/fem2

Weight [ gm ] 8355 | 8294 | 8316 | O [| 0 0
Sample Denisty (Ton/M3) | 248 | 246 | 246 | o | 0 0
Sampling Date 05/12/2024

Testing Date 12/12/2024

Age of Sample @ Test | 7 Days

Sample Area § t:.- Cm 225 225 ZZ5 0 0 0
Compression Load { kn ) 470 450 475 0 ] 0
Compressive Strength { Kgfem2 ) 213 204 215 0 0 ]
\Average ( Kg/em2 ) 211

Percentage 084 U4 )

the client's acknowledgement

1- ,‘:{ze..iﬂm iﬂsﬁud been casted §

Uekeing dae Ak
F= fﬂ?gufﬂrﬂﬁg,:ll‘ ;

: ".I!'c-sred\ By "

) L ClientSignature,

| < etdmgal (U] fry et $E T bt
el e -1 S0y ikl
#5E01301 1 - d S6101904 + F: S
ﬁMW"_&H“Ej d.ﬂ-_l-l:iﬂh'u"
2020242 § T i T




DECDM \:-HJ

Development and Canstruction Materiaals Co. Epypt pllall 3 ga Apalll g peaall A5 50
Quality Control Laboratory Concrete Comression
Date ; 01/01/2025

Client Name: Bl g o ghall o o8N A5 L0

Locakians Elﬂ&ﬂﬂ%wuﬂﬁ
Project: A58

Element + F 24+370 ihaa )

Keampile Rumber 1 2 3 | o a | o |
Type of Cement Ordinary Portland Cement

E';HETEIE Class 250 kgfcm2

Weight ( gm ) 8131 | 8145 [ 8125 | o | 0 o
Sample Denisty (Ton/m3) | 241 | 241 | 241 | o | o 0 |
Sampling Date 04/12/2024
|Testing Date 01/01/2025

Age of Sample @ Test 28 Days

.E;Impfﬂﬂreu Sq. Cm 225 | 225 | 225 | o o | 0
E‘Empressmn Load { kn ) 700 725 735 0 ) l]_*
compressive strength (Karewz) | 317 | 328 | 333 | o 0 | o
Average [ Kg/cm2 ) 326

fercenmge 1,30 % F

1- The Soamples had been casted by the client's acknowledgement

2+ The casting date had beemwritien by the client's acknowledgement
i s,
; 1§ ¥ - e
e g h
: Mg

= ;["ﬂitll-l;-l'-l_'g'fl ,__. - N
-‘&I[é:i_‘gﬁgﬂa:ﬁ_r’l'i_? |

o f
g "'.'_ 5 E E"‘
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DECOM Ag— 51

Developmentand Construction Materiaals Co. Egypt pliadl ) g Aua il A sunall) 45,500

Quality Control Lahoratory Concrete Comiession
Date: 11/12/2024

Client Name: By o giall g gl AS 55 _
Location: S el P MWE
Project : Aas..d
Element 4+ 24+ dhas 2 g
!r.'::ampfe Number 1 Z 3 i} 0 a
Type of Cement Ordinary Portland Cement
Concrete Class 250 kg/em2
Weight ( gm ) 8131 | 8145 | 8125 | 0O 0 D
\Sampte Denisty (Ton/m3) | 241 | 241 | 241 | o0 o o |
Sampling Date 04/12/2024
Testing Date 11/12/2024
'@ge of Sample & Test 7 Days
Sample Area Sg. Cm 225 | 225 | 225 | o 0 0
Compression Load (kn) | 440 | 460 | 465 | o0 0
|Compressive Strengeh ( Kgyems ) | 199 | 208 | 211 0 0 o
Average [ Kg/cm2 ) | 206
Permnmgé 0,82 9%

=
SR

Tested L'!_].-: {

Elent Signature
b e il L
e Ty o N
B

- A6104301 | Ak 4RTOEI0H — G S
e : Merghem ke 23 Desert Road e T e & R

TolFax : 2020242 /3 = ,|' ZOZNEAT [/ 3
':..54# "'n""_,.';i-J'l




Bevelopment and Construction Materiaals Co. Egypt Ul 3] ga Agalil 4y juaall A5 A0

Quality Control Laboratory Concrete Comression
Date: 01/01/2025

Client Name: 5kl g o yliall g 500 S 5

Location: Mﬁl&&:’;gﬁ‘“@ ceedl g RS
Project : FREO

Element 24+ 244270 dhas

Sample Number 1 | 2 3 | o o | o
Type of Cement Ordinary Portland Cement !
Concrete Class 250 kgfem2

Weight { gm ) 8245 | 8339 | 8322 0 0

Sample Denisty (Ton/M3 } 244 | 247 | 247 | D 0 (8] ]
Sampling Date 047122024

Testing Date 01/01/2025

Age of Sample @ Test 28 Days

Sample Area Sq. Cm 215 225 225 0 0 0
Enmpre_ssimi Load { kn ) 760 740 725 ¥} o ] o i
Compiessive Strength { Kg/fem2) | 344 335 328 0 i ]
Average ( Kg/cm2 ) 336 |
fFEFEE‘HJtﬂ'gE i 1,34 %

1- The Samples had been casted by the client's acknowledgement

Z- The casting date had beenwritten by the cifent’s urkrww.redgemmE s

3-Irregular cube result will be ignored 1':;— il ;

i Tmed by:. ~

\ 5 i e signsiite |

r.-__r;_ A 15 e g ;
T sl S el 3T T all
ETTL FUNPRES [ i LU AR,
6101300 oS AG1ALI0E — 9 D
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S 2030242 1 3 L ZORNTAT /3 2 5
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Devclopment dnd Congcruction Materiaals Co. Egypt PLLY 3 g Raa il ) pualy 45 50
Cont or oncret mression
Date: 11/12/2024
Client Name: B japtll y oy glhall (o oBRY) 4 WX
Location: i e EW S
Project : Ada|
Element 4+3 24+ dhaa
Eﬂmpl‘e Ht{mher 1 2 3 0 0 0
Type of Cement Ordinary Portland Cement
| Concrete Class - 250 kg/em?2
Weight ( gm ) 8245 [ 8339 [ 8322 o0 | o 0o |
1Sample Denisty (Ton/M3) | 244 | 247 || 2,47 0 H 0 0
Sampling Date 04/12/2024 -
Testing Date i 11/12/2024
Age of Sample @ Test 7 Days
Sample Area 5q. Cm 225 | 225 225 0 0 0
Compression Load ( kn ) 455 | 440 460 0 ] 0
Compressive Strength { Kg/emz ) | 206 | 199 208 ) 0O 0 0
Average ( Kg/cmZ ) | 205 |
Percentage 0,82 % B
1= Ihf! had been casted by the client’s acknowledgement |
Z2- The :g Eﬁﬂ‘:ﬂeMrﬂim by the client's acknowledgement
- !rregumrr: e el
Tested B -

L ﬂl%ﬁtﬂgﬂﬂture
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1
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Development and Construckion Materlaals Co, Egypt P L S Auta il &y pcnall 45 ,30)

uali trol rator crete Comression

Date: 31/12/2024

Client Name: B kol p o gliall o g8l) 45 5
T _%mﬁxﬂu&;&;j?‘ﬁ:ﬁuwm&f_
Project : FRERA
Element 24+2 244 dhns i’
Eﬂmph? Number i | 3 3 0 | o | o
Type of Cement Ordinary Portland Cement
Concrete Class 250 kg/fem2
Weight (gm ) 8156 | 8178 | 8189 | o | o0 o |
:‘}umplf: Denisty (Ton/M3) | 242 | 242 | 2,43 0 0 &)
Sampling Date 03/12/2024
Testing Date 31/12/2024
Age of sample @ Test 28 Days
Sample Area Sg. Cm 225 | 225 | 225 | o ) 0
Compression Load (ka) | 760 | 770 | 745 | © ' 0
;;mpré'&‘:n'r'w Strength { Kg/em2 ) 344 349 337 0 0 ]
Average { Kg/cm2 ] 344
Erﬁenmge B 1,37 % |

1- The Samples had been casted by the client’s acknowledgement
2- The casting date hind beenwritten by the client’s acknowledgement

T
s

3- brregular cube result will be ignored A — ‘I. ey \._\
e Tesl:m:] by,

! Cuggt' Eigln.al;frrtl J
! F o 37 .S -‘-If
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DECOM a g

Develspment and Censtructlen Materisels Co, Egypt £l Al g d il A puaadl i.sﬂl

it trol ator Her mression

Date: 10/12 /2024

Client Name: B tadill g 2y yliall g 5300} AS i
Location: e ' : --‘5-5‘”-‘5‘" i
|l Project : Asdull
Element 244270 N24+170 Lbaa '
Sample Number |1 2 | 3 | o || 0 0
T'vpe of Cement Ordinary Portland Cement
__E'ancrete Class 250 kg/fom2
Weight [ gm ) 8156 | 8178 | 8189 | 0 0 0
Sample Denisty (Ton/M3) | 242 | 242 | 243 | o 0 0
Sampling Date - 03/12/2024
Testing Date 10/12/2024 i
ﬂge of Sample @ Test 7 Days
- Sample Area 5q. Cm 225 225 225 ] 0 | 0
Compression Load { kn } 435 | 460 | 455 0 0 0
Compressive Strength [ Kgfem2 ) 197 208 206 | 0 0 0
|| Average [ Kg/em2 ) 204 j
Percentuge 0,82 % |
l 1- The cjxmp_t__j_g_d been Eﬁt&d by the client's acknowledgement -
2 The Lﬁn’h cferTien by the client’s ackrowledgement.

w | ey

3-Irregular r:uf.m T e ignored &

o "l I:. : -h_“;-l i
Tw.u& by \
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DECOM a4

Development and Construction Matertaals Co, Egypt phiddl ) ga daadil Ay puciall 45 30
fit tr or ret ression
Date: 31/12/2024

Client Name: Bhadll g o gBall o 4200 48 5

Location: yw&ﬁ Ransile
Project: A ]

Element 4+ 1 244070 Lhas

Sample Number 1 2 3 | o | o 0 |
Type of Cement Ordinary Portland Cement R
Concrete Class 250 kg fem2 j
weight ( gm ) 8344 | 8310 | 8270 | o 0 0
Sample Denisty [Ton/M3) | 247 | 246 | 245 0 0 0
\sampling Date - 03/12/2024

Testing Date 31/12/2024

Age of Sample @ Test 28 Days

Sample Area Sq. Cm 225 | 225 | 225 | @ 0 0
|Compression Load [ kn ] 750 725 730 0 0 B
Em_.nmssfw Strength { Kgfem2 ) | 340 328 331 | 0 o 1 0

verage [ Kg/cm2 ) 333

Percentage 1,33 %

1- The Samples had been casted by the client’s ﬂcknﬂw!edgement

2- The custing date had beenwritten by the client's acknowledgement T “j““-a.%\

Tasl:.m-:l,_‘hjr- b "y 3
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_DEEDM f"j———“—'..':'

Develapment and Construction Materinals Co. Egypt FLH 1 g Aaiil dy paali &5 WAl0
Quality Control Laboratory Concrete Comression
Date: 10/12/2024

Client Name: B jlanll g o gliall o gfil) AZ W5
Location: MMW e

Project: A5

_Element 244170 ;N 244070 Chsa fo oo i g
Sample Number 1 2 3 0 0 D
Type of Cement Ordinary Portland Cement
Concrete Class | 250 kg /em2

Weight { gm ) 8344 | 8310 | 8270 | 0 o | o
Sample Denisty (Ton/M3) | 247 | 246 | 2,45 0 0 " 0
Sampling Date 03/12/2024

Testing Date 10/12/2024

E_;E of Sample @ Test 7 Days

Sample Area Sgq. Cm 225 225 225 o 0 0
Compression Load [ kn } 470 | 450 445 0 0
?wnjammiw Strength { Kg/om2 } 213 | 204 | 202 | 0 0 (W]
Average { Kg/cm2 ) 208
;Percenmge 0,82 o4

begn casted by the client’s acknowledgement
Fritten by the client's acknowledgement
/ rx'l‘t-:md;; i~
Fu ent Signuture
-_,M_..,,-wr el

_|_|an i-t,:- ATl il
3 46101307 ¢ U 4G101304 w8 o
Alex Aerghem km 23 Dc:urt Rpad e i G e b 23 s
TedFax 203024214 2 EOEHIAD [ 3 gk =




DECOM Y

Develspment and Construction Materiaals Co, Epypt phidll ) ga Aafil &) pma)) 48 50
uafi trol Laborgtory Concrete C 551
Date: 30/12/2024

Client Name: B gl y N glall g oRl 45 40

Location: A ’l‘jmm Jﬁuﬁm SRR
Project: il

Element +(070 + dbas
\Sample Number 1 2 | 3 | i) 0 0
Tvpe of Cement Ordinary Portland Cement

Concrete Class 250 kg/cm2

Weight (gm ) 8210 | 8240 | 8215 | 0O 0 0
_:‘:'ump!e Denisty (Ton/M3) | 243 | 244 || 2,43 (4] 0 0
Elmpﬁng Date 02/12/2024

Testing Date 30/12/2024

Age of Sample @ Test 28 Days

Sample Area Sg. Cm 225 | 225 | 225 0 0 | o
Compression Load (kn) | 750 | 760 | 725 | o 0 0
Compressive Strength | Kg/em2 ) 340 344 328 {0 o | 0 |
E_uernge { Kg/emz } 337

Percentage 1,35 %

1- The Samples had been casted by the client’'s acknowledgement
2+ The casting date had beenwritten by the client’s ackmowledgement

-

ared i i | s

s

3~ Irregular cube resul L willie

1

“Tested hiy:
| ClieatSignatues
. e g
¥ _'ﬂ'u:: :'ll i =i ) F__,' 'I_-"
;Z k[ SE_— e
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Developiment and Construction Materlaals Co, Ezype plulh ol g dpais] Ay jeaadl A8 pal
ity Con bo Conc Comressi
Date : 09/12/2024

Client Name: 3 kadlly o gl g 1) A 5

Location: SRRy LR ce) I.-;E.ud,h_: RS
Project: dddal)

Element 24+070 N 23+970 b e, pon i gl
Eﬂmp!e Number 1 2 3 0 1 0 0
Iype of Cement | Ordinary Portland Cement

Concrete Class 250 kg/cm2

Weight [ gm ) 8210 | 8240 | 8215 || © 0

Sample Denisty (Ton/M3 ) | 2,43 2,44 1.;,43 (#] | 0 0 ]
sampling Date 02/12 /2024 1
Testing Date 09/12,/2024 '
|Age of Sample @ Test 7 Days

Sample Area $q. Cm 225 | 225 | 225 | o 0 0
Compression Load ( kn } 460 | 465 | 450 0

Campressive Stremgeh { Ky/om2 ) 208 211_ 204 1] 1] 0
Average { Kg/cm2 ) 208

Efrfﬂﬂm_ge 0,83 %

1- The Samples had been casted by the client's acknowledgement
2-Th @uﬁd@h -‘h carfvricten by the client’s acknowledgement
il be lgnored e

o [ Teedby
‘CliestSignature | |

o
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DECOM Ap—r

Developmentand Construction Materiaals Co. Egpt LY 3l g i..ru_.:..'l 5._|J...a..L| LA

Quality Control Laboratory Concrete Comression
Date: 30/12/2024

Client Name: 5 fadll p oy giall g gial) 45 5

Location: Al el 5 Pl %M&L et e
Project: Al

Element +9 123+ dhae

Sample Number 1 2 3 0 0 o |
?]fpe af Cement Ordinary Portland Cement

Concrete Class 250 kg/em?2

Weight { gim ) g122 | 8109 | 8135 | o 0

sample Denisty (Ton/M3) | 241 | 240 | 241 | o 0 0
Sampling Date . 02/12/2024

Testing Date 30/12/2024

Age of Sample @ Test 28 Days i

Sample Area 5g. Cm 225 225 225 0 ] 0
Compression Load [ kn } 700 730 725 0 0 ] 1
rﬂumpmmuz Strength { Kg/fem2 ) 317 331 { 328 B ] 0 1 0
Eremge [ Kg/cmZ } 325
fFEIT-EiI‘.I‘I‘ﬂgE 1,30 %

1- The Samples had been casted by the client's acknowledgement
2- The casting date had beenwritten by the client's ackrowledgement
i nnrgd ‘ .. > 1 4 - ==

3- Irregulor cube result willi
2, LY. III- &

_i u:i_!I_q}:."
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DECOM g

Development and Constroction Materiaals Co. Egypt P 5 g Aa) iy sl &5 5N
Quality Control Laboratory Concrete Comression
Date : 09/12,/2024

Client Name: B ladlig iy yliall o @30 48 WK
Location: MAM%WM
Project: A3
Element 234970 N 23+870 Lhaw e, o aa gl
\Sample Number 1 Z 3 0 0 | {J—
Type of Cement Ordinary Portland Cement

| Concrete Class 250 kg/fcm2

Weight [ gm ) gi22 | 8109 | 8135 | 0 a |
Sample Denisty (Ton/M3 ) | 2,41 | 240 | 241 0 0 0
Sampling Date 02/12/2024

Testing Date 09/12/2024

Age of Sample @ Test 7 Days

Sample Area Sq. Cm 225 | 225 | zz5 | o 0 0
Compression Load { kn } 455 | 430 445 0 0 0
Compressive Strength [ Kg/femZ2 ) 206 195 202 4] 0 _ﬂ
Average ( Kg/cm2 ) 201

Percen m_-:_;e 0,80 %

1-Th Bles #ﬂd‘ﬁfeﬁﬁsfﬂd by the client’s acknowledgement
2- The cnsmig ?EE‘ ad hee

ritten by the client sarknawiedgemgnt_

.,
-

3- frreguior cu 1 ill be ignored e e

#_ i Gon plih  Tested by

; I:Fier'st?ﬂl'},ﬂasu re

Head oitlce Depasmiznd e -“-.w-' L.J-h._.-w.ﬂ At

AL Thoupdity - Indust Arga ) R 5 e ol il

Ted 4 Joe — % Fax @ 46101304 AE101T00 ¢ =t ARIDIA0E = B0

Al rbiem km 23 Oeser Road I oW [T BT 1) U P UL )

ax; 2p202Az S 3 ZOPOT4E f 3 B
Qe I e

"J_Q_,_.f_ﬁ-




DECOM b 200

Dovelopment and Construction Materiaals Co. Egypt Pl ] g Bpadil & pusall 45 500
ali | ato cret ressi
Date: 29/12/2024
Client Name: Bl g oo glall o 850 AN
Location: - Lt E el M ale et
Project: ikl
Element + 23+770 b
sample Number 1 | 2 3 0 o | o
Type of Cement Drﬂinar}r Portland Cement =7
Concrete Class 250 kg/cm2
|weight ( gm ) gizz 8109 |81iz| o | o | o
|sampie Denisty (Ton/m3) | 241 | 240 240 | 0 | o | o
Sampling Date 01/12/2024
Testing Date 29/12/2024
:lge of Sample @ Test iB Days
Sample Area Sq. Cm 225 225 225 0 0 0
Compression Load { kn ) 750 '?JI{I_‘ 725 0 0 ¢ |
Compressive Strength { Kg/em2) | 340 335 | 328 | O o 1 0
J‘a'lvemge { Kgicm2 ) 334
Percentage 1,34 %
';—_T_hﬂ‘ Samples had been casted by the client’s acknowledgement
2+ The casting date hod be&nwr the client’s ﬂcknﬂw.fedgem-eit o :
3« Irregular cube result w:namd s ; 13 P,
Tested Fy.u,‘ TN
ClizatSignatare 11
4, P

Lt e A o Lt il
HALH1E0T 2 =R 4BA0L308 = Y &
: n}‘&ﬂ EI:HI'I‘R-D-BII 0 Al g ) e R B e By e

Mmq: { '!-i' : ZOROZEE 0 3 o 1

St ks

c,;;}_x_




DECOM

Development and Congstruction Materiaals Co. Bgypt

py—=22
AL 3l pa Aafs) Ay peaall &8 uih

ity Contr

Client Name:

Location:

ret slon

Date: 08/12/2024
B hadlt oY glhal o g&3N AS L3

aborat

e ) 0 St o e 3 Byl £t e

25,600 sl

Project: Al

Element +H7 +770 dhas -
(Sample Number 1 z 3 o 0 0
Type of Cement Ordinary Portland Cement

Concrete Class - 250 l-.Lg Jjem2

Weight { gm ) 8122 [ 8109 [8112] 0 | 0 | o0 |
Sample Denisty (Ton/M3) | 241 | 240 | 240 | o | o | o©
Sampling Date 011272024

Testing Date 08/12;2024

Age of Sample @ Test 7 Days

(Sample Area 5q. Cm 225 225 t Zi.":i 0 0 '
Compression Load { kn ) 440 435 450 0 0 0
ICompressive Strength [ Kg/fem2 ) 199 197 l Z04 0 0

Average [ Kg/cm2 ) 200

Percentage 0,80 %

> Samples had been casted by the client's acknowledgement

-1

— .
J"'r_ 3
' Tested by:
L rEhientSighature
A :
Head cliice & Galos Degagent B~ v T T
ity Indust Arca e e - LA e 1lali Akl

-8 Fax : 46109301
hem ki 23 Deser Rogd

461013018 1 b 46101308 — 0 &
o el R Y Gt ek 2T s
2020242 ) 1 50 T

o
G



Davelopment and Construction Matoriaals Co. Egpt eLill ) g Hradih A puaalf 48,50
Quality Control Laborgtory Con omressy
Date: 29/12 /2024

Client Name: B lpdlly ooty el gmil A8 LS
Location: Rar -E-Eﬂ o Im !II Al
Project : Aad )

Element 234770 (MN2I+6T0 e a g gl
E;mpl'e Number 1 ! p. 3 (i} 0 i (b
Type of Cement Ordinary Portland Cement .
Concrete Class 250 kg/cm2

Weight (gm ) 8165 | 8177 [ 8156 | o | o 0
Sample Denisty (Ton/M3) | 242 | 242 | zaz | o | o 0
Sampling Date | 01/12/2024

Testing Date 29/12/2024

| Age af Sample @ Test 28 Days

Sample Area Sg. Cm 25 | 225 [ 225 [ o 0 0
Compression Load (kn) | 720 730 745 0 0
Compressive Strength { Kgfem2 )} | 326 231 | 337 0 0 0
Average { Kg/cm2 ) 331 |

Percentage I 1,33 %

1- The Samples had been casted-ry the client's uckn&wfedgemEnt

A %
" R ; -
Tesed b0 L
% Cligne Signatpre -

2 el g it B Kl

: Al A e el ] Skl
Tl : BT 204 — B Fax : 46909301 61000 - o AG101304 9 5
A.h::Hug?gﬂmhrrl 23 Dagart Rpad ) el R L s o TS e m Y
TelFax : 20202432 3 | 20N 3
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DECOM

Developieat sind Construction Moteriasis O Bgypt

P g2

$Ll 3} g Fpa) &y pucal] 28 520

Quality Control Laboratory Concrete Comression

Client Name:

Date: 08/12/2024

Bobanlly o gRall ogRR0 AS K
el P Crads gt e gl B ey | s gl Gal ga sl dalee

Location: 1S 0ol gl BlEd ol

Project : sl

Element 23+770 23670 Thas oy oon g g
Sample Number 1 2 3 o | o 0
Type of Cement Ordinary Portland Eeme;;l?_

Concrete Class 250 kg/cm2

Weight { gm ) 8165 | 8177 | 8156 | 0 0 | o
Sample Denisty (Ton/m3) | 242 | 242 | 242 | 0 0 0o
Sampling Date 01/12/2024
|Testing Date 08/12/2024

Age of Sample @ Test 7 Days

Sample Area Sq Cm 225 225 225 0 0 L
Compression Load (kn) | 450 | 460 | 425 | o 0 0 |
_rl:'unrpru:.'sive Strength [ Kgfema ) 204 | 208 1-93 | 0 4] 1] |
—— —

(Average ( Kg/cm2 | 202

:’ercenmge 81 %

-
-

.
1

Tested by: s

Client Signature

AL Obour City - Indisst Arés

Tl 46107 304 = 8 Fax - 4F10130%
Alax ; Marghem km 23 Deserl Road
TeiFay : Z020242 1 3

YTV T T v

AH101301 ; B8 GAI0T 300 = U1 5

Sl S T A e i BT o a1 g A

EORORAL f 5 b 5



R =

Pl ) ge Apaill iy punall 45 250

Quality Control Lahoratory Concrete Comression
Date: 23/01/2025

Bevelopmont and Constructian Materiaals Co. Eginpt

Client Name: Bl g o glBall g gEGl A4S L4

AT e %M%MM&&E
Project: 415

Element 2440317 4 23+900 4haa so, s a pui
“F;n ple Nunmber 1 2 3 i 0 T 0
Type of Cement Ordinary Portland Cement

Concrete Class 250 kgfem?2 _—J
:Iri*f_;igﬂt(gm} 8122 | 8109 | 8112 | 0 0 o |
ﬂ?mfi{fﬂ{scy [Ton/M3 ) | 241 1,4[&J 240 | 0 g | 8
Sampling Date B 261272024

E.FIE;HHQ Date 23/01/2025

Age of Sample @ Test o EB_ Days ]
;m.upfe Areo Sq, Cm 225 225 225 0 0
Compression Load ( fn ] 730 700 | 715 4] 0 0 -
Comprressive Streagth { Kgfom2 ) Hl 331 | 317 324 0 0 L
Average { Kg/em2 ) 324

LPermnmge | 1,30 %%

1- The Samples had been casted by the client's acknowledgement

2- The costing date had beenwijtten by the client’s ackhowledgement

he ignored

Tested by:
Client Signate ra

2 Shnggall § g 11 2
saltiie L E4 et alt ARkbiah

AGIUTHHL A6 E0TI0A = S
el A LA b 2 e el
DOTWZAD £ bk =



DECOM s
Develapment and Construction Materiaals Co, Egypt pligd) 9 ga Apalil 4 sucali 48 L5
uali tr tary Concrete Comression
Date ; 02/01/2025

Client Name: 3 el y o glRall g g8 A5 5

Location: el gl = e;&u:al - S
Project : s

Ll 24+017.5 234900 Lo n ons 2 510
wl"n-‘.m".wzu'uz Number 1 2 | 3 0 0 r Q |
Type of Cement | Ordinary Portland Cement

Concrete Class 250 kg/cm?2

Weight ( gm ) | e1zz 809 [s112] o | o 0
(sample Denisty (Ton/m3) | 241 | 240 | 240 | 0 | o | o |
E::npﬁng Date 26/12/2024

Testing Date 02/01/2025

Age of Sample @ Test - 7 Days
SampleAreaSq.Cm | 225 | 225 | 225 | o o | o
Compression Load { kn ) 450 480 $75 (4] ; o | 0
;;pmﬂvt! Strength { Kg/omd } 204 21'?# 215 l | D 0 0
Average [ Kg/em2 ) i 212

Percemtage 0,83 % |

Tosted by
Chient Signature

wiFax : M22az13

PV Y g [ )

el i o g ety Alhish

6301301 = -d 4610104 = 01
gl By B et Bl Tl ey R T
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